JK-58420)J

7= an {5 A % BA B &= an = 14 & A
Manual book & parts book







Tk E

BN BT SEAR AT =i ! AN 2
Al TH ARl . RBP4 T 422
PLHEAMAH. 52N FRXERFN. HE
A RE, UMEHEER. W5 ekish
M B RS HBEAEANE, MARIT
1 K o

PROLOGUE

Thanking you for your purchase our products
sincerely, please reading the manual book before
operation, the book introduce some points how to
operate, maintenance, and safe. Please keep it
carefully for reading in the further; you will be not
informed if the file has been revised. Please set
sample as standard.



xR

=102 - S L
2. BB -« o o v e e 1
. T EM e oo v e e e, 3
A, I e e v e e e 4
A1, BHETTUE o o o o o o o o 0 0 0 0 5
A0 MM TV o o o o o o o o o o o o o 8
A3 BRAETTR o o o o o o o o 0 0 0 o 10
5 GBI - v o e o e e e s 1
51 HUET I EET ik e o 0 o 0 o 0 o o e 11
52, BULHBEIR I i o o o o o 0 0 0 o e 12
53 JLRIELE T e o o o o 0 o o a0 e 13
54, BUGHIZEH T iE o o 0 o 0 0 0 0 o e 14
5-5. TZRIZEVE « » o o o o o o o o o o 16
56, EFRERIHTIT7E o o o 0 0 0 0 0 0 18
5T, REERERIAE T i o o 0 0 0 0 o o 18
5-8. fi4&H 771k (584507, 58750]) = = =+ 19
5-8-1. #HAT (fe A7) (i ik dsike » « + 19
582 I HUHEAR o o o o o o 0 o oo 19

5-9 NEB I BN BT L « 0 o 0 0 0 20
B LB e v v e e 21
G-1. 452« o o o o o o s o o o o o oo 21
6-2. ISEME M T7i% o o 0 0 0 o000 21
6-3. HAEBEL T VR « o o 0 0 0 0 0 0 e 22
Ve R 23
T-1 P LREE ST o o o o o o o o o o o s 23
T-2 YA ERIE S o o o o o o o o o o o 24
T3 BELERMITHT o 0 o o 0 0 o 0 0 o e 25
B ARTE v e 26
Bl HBTETERL o o o o 0 0 o o o o 26
8-2. LM BN IMBLit (BERE ) « o o o 27
9. IRt E R HEE . - - - . - - 28
10. &R - v v o 0 e e o el 29

58420J,58450J,58720J,58750]



1. &8¢ &R

1. ZEBHBFR

-
<58450J,58750)>

®)

(1) gk E (2) FEH=E

(3) EH (4) HEFsmEsR

(5) $TEEHEA (6) 4=+

(7) s e (8) #4n¥.F&

(9) #k%8 (10) Efr#F (584503,58750J)
BeFPEE

(11) BhkFrBhirE (12) rigds

2. BOHLIR

1 58420J,58450J,58720J,58750J



2. BEHLIRE

4 7
"N m s SN
B 42 5
e e e
0 1 4
TRIEE . o o
- Chen . . o
12k . o
AL B o
b7 et e B -
0 1
D AT B 3 _ o
BT
E < 3 ,5
e | T B A T L ST T LR
F D - £
R 1 5 LR — PR PR
HLES RIS
e | ] o [ EWEE Tk WLEF
33 (rpm) WRT W | e (DP X 5)
58420J-003D 3000 4 7 13 1 H#11-#16
58420]J-005D 3000 5 7 13 1 H14-#22
58450J-003D 3000 5 7 13 1 #11-#16
58450]J-005D 3000 5 7 13 1 H14-#22
58720J-003D 3000 7 7 13 1 #11-#16
58720J-005D 3000 7 7 13 1 H14-#22
58750]J-003D 3000 7 7 13 1 H11-#16
58750]J-005D 3000 7 7 13 1 H14-#22
58420]J-403E 3000 4 7 13 1 H11-#16
58420J-405E 3000 5 7 13 1 H14-#22
58450]J-403E 3000 5 7 13 1 H11-#16
58450]J-405E 3000 5 7 13 1 H14-#22
58720J-403E 3000 7 7 13 1 H11-#16
58720]J—-405E 3000 7 7 13 1 H14-#22
58750]J-403E 3000 7 7 13 1 H11-#16
58750J—-405E 3000 7 7 13 1 H14-#22
58450]-413E 3000 5 7 13 1 H11-#16
58450]J-415E 3000 5 7 13 1 H14-#22
58750]J-413E 3000 7 7 13 1 H11-#16
58750]—-415E 3000 7 7 13 1 H14-#22

58420J,58450J,58720J,58750J




3. XTFamMDiE

3. X F&W

A. aRINTE
- GHMEERK 40nn. HESRZAANMER, HEMREININESD.
- AEEEmERTRG R B

58420J,58450J,58720J,58750J
05\ 190
- A 5
S N | l ]
\
® /
8 |
B \NLL A | . ; ]
SO 2806 :
) e ke
¥ g
1 y/4
< O
i P .
s " W5 805:05| R
g5
8-R6 ~
; V. Z Rt/ Tog -
T en %
ql [N\3-R6
] - | 60|
) 08
= 1200

3 58420J,58450J,58720J,58750J



4. R%EHik

4. REFEK

A +=

® WL EE AR AR A G R RLEDN.,

Oﬂiﬁmiﬁﬁﬁm%ﬁﬂkkﬁi&ﬁ%%ﬁﬁo A

SEOHERLY 50Kg, RETIELARAAL LK
ﬁmu

ARBETAN, BTRERRE, MRRRED
TR, BANBHESSHES.

SO kB TEERER . §HARFETRIE.
PFRENEZNMNNERT-RBREZSSHE
.

RN
ERMETFE. REAMEBSIRAENTRE.

WIZLELN

* FEEAE TR,

(5] f {6 & LN K AP

« FIBBETE (B) #84y. AlL&iiEsh, )5 HICTHESIM
SEAR(E S L)AL L BRI .

B L MBERZETMME
| B G BOTAMERRTH LRSI
2. MEFHREER. M TREDEEIN LHEREH
IHE.

58420J,58450J,58720J,58750J



1.
(1) skEpratsse (£) (24)
(2) skimBrassk (4) (24)
(3) ik

(4) TEith %
(2) q ——(2) 2. s
M 6] (1) B (24)
R (2) T (44)
(3)
' 3. Bz IR AT

(3) B TIAT

4. S2ENHLKER

(1) BLrEsest (2 1)
(2) g&LNHL 3k i
(3) B kAT

R
- BEHLKEEAT (3) %4, BREl
HwASEIFFL. Rk B
(3) RuBmARIO, Wk
Sk A58 76 1] 5 At B AR 6% R
i e R .

5 58420J,58450J,58720J,58750]



4. BREFE

——

5. BEZfli R
(1) Bk
() gk
——f - .
' 7 o RTFER (3) TR (4) . &
@ BSEERER (1) BE5TEmhe
.
C (4)
L ) vy
<FABBEITIT>

(4)KH

(6)

_113mmuﬁ

1. $EshFRLER L TR R .
2. HAEMRTF (4) BCFEM (5) .

3. AR (6) -

4, ¥zhiEr (8) JATIAY ., DLEH TS IEESERR (1)
WHHEEFLAF (7) BEPER4929 2mm.

5. #r B8R (6) .

6. AFEE (9) .

7. #EhRET (10) EEEL5HBELT (7) WIEES
% 5mm.

8. EEDIATIEEr (10) TN, DEEELIE TBES
pEbe (1) B, TEM (5) &EER LS 13m TEEAA
i,

9. ERIETE, HEE (9) K.

58420J,58450J,58720J,58750J 6



4. REFE

6. &%
(1) g2

EE:
Fugat (4) #r 8L ML

) st (2) AR (3) KB, &
g (1) Rz,

58420J,58450J,58720J,58750J



4, REFF

4-2. hnim7AiE

A iEE

® EmmRERAA . BB LBIRE.

RERE.
BB E N EETEM .

HiREsEH AR, SONMELSBARES.
® ERiER RN, SEMFRRFENRIFFES. UBABEEARPIIEEREL X251EE

S5, EEHSERTAERA. FNS5IERLAES.

s AR AR, s AR )KL AR I ) A (3 AR )AL . B R IEHLE.
- M A2 7 15521 [HIGH SPEED SEWING MACHINEOIL] (ISO K55 VG22 #iF ).

58420J,58450J,58720J,58750J

<4 AR I >

1. 18 G A S 200, S B0
2.8 FEEE (1) .
3. AbEH R b (2) S (3) mniEEth, AT
fris FIFE LR (4) fird.
B
B e A AR R A kLR (4) o AN EEL)
ML 8RR, R TTRE SRR .
4. ¥rfrpagE (1) #MO L.
5. FrEEENH, L R 7] 2 B A .

* igH R Ar FERE G E T E (5) MFES (6)
PRI, 15 &5 4 #h T i 7

<HR TR YL >

1. fF Pz (1) .

2. MR haE (2) @i, TR EI R
ME (3) MBI (4) firs.

3. ftre e (1) #mEIELL.

* YEE ARG PR TR (5) LLRE, ES
P b 18 7



4. BEFEK

Wi
TEM LRI TEA 1~ 2 i

g =\
= S <(<58450J,58750J>
H <

9 58420J,58450J,58720J,58750J



4. REHE

4-3. #BEMNK (HIBHRBRERZE)

AEE

A SHOEED. FEMREMSHBENBVERESHBEHL. BHRXLSBARZGREDINIRFE,

1)

{(A)
(8)

c)

<$TF RS
e L (FTIF) s T (1) -
@

<BIEMK>

1. AR B B (3) 48 1K BUAL 1 (B) I 45 20 ML (IR 1R 4% 20)

2. S IR (3) &2 K FI6L B (C) I 48 LAY o 18
IR

3. [T NS AR (3) J5 . R 75 A0 BB i (3) 3R (1] 351 23 4
ALEE (A) LA E BB 5 N . (Y E R ENLE R
AL, )

4, SR (3) IERIALE (D) (an & A Lk s ag
FEHLRIE) . BEIGHLE T B8R E 5 k.

58420J,58450J,58720J,58750J 10



5. SEYRIRER

5. B2 RS
5-1. MsHHIREH ik

4= ==
A EE.'E
REVEHET, BYBTAR. BEVHRRE SXEMEN— RN ENBERENSBERS BEDERES

Bk, BT,
HigEahes A XA HONNESSBARES.

1. B HMB TR, BT I SRR

<58420J,58720J> 2. BRI (1) .

3. BPLE (2) ERVRMSIEAN, EEFRIIEHTEL
shigEsr (1) .

HlEr L/
€

<58450J,58750J>

11 58420J,58450J,58720J,58750J



5 SEIRTHE &
5-2. MibRIRIF T E

AEE

BiLE, BT,
LR AKX FONHELSSBARES.

AR, EUIETRIE. BEDHERR, DAEMEN—REENRRENSHEEY, BEDARS

<#FE#WA>
1. ¥R (1) EG0HF.
1. HERMNET (2) #R2E, BB (3) .

<BBEX>
1. ®iEw (1) EA5TF.

3. BRI,

58420J,58450J,58720J,58750J

2. WERWET (2) BEZE, REREE (3) .

12



5. BYIFTHER

5-3. R&EMRETE

AEE

A EEZIED, FEMREMSHBEEVHRESHBEL. BAXZSFBARZHEETIIRT.

1. ST IR 5.
2. ¥R (1) BTEREELH (2) k.
3. FEE LT AR F IR R M (1) &SR,
TR IA A B0 4 A L £ A A A Ot
4. BHRRGIERW (3) fEEsi (1) .
5. JAHEBR TR IEBERE .
6. B NEDESAT, Bifi Rl OT b &S IR AL
7. R ES BN, RETEEW (3) HashER.
8. KBS G, BB T, AU (4) Heksi,

* FATFERET (5) . BBAMSEEF (6) W EETERE
FRYELR B,

FE:
LR AR LR B 2 0 0 Y 80%.

13

58420J,58450J,58720J,58750J



5 SEIHIH
5-4. MiLHRE A E

A EE

FiLE, FETEL.
HiRiEshE ;I XA BRONDESSBARZH.

R sEe . SRR, BEVEERE SAEMEN— R ERERRENSESER), EEDERE

o n

<>

WS E T mE frre him . SEERERE (1) K
ABiER: (2)

2. HEERNIETF (3) #F.
3. ¥eohsELNPLRIBL RS . fEHER (2) $EEI0E LEIK Lot

#(4) M.

BRI RN (5) . EEmik D (4)

A N .

. LR AT £ 50mm .

XK AL .

58420J,58450J,58720J,58750J

14



5. SELRATRIES

<A>

<B>

50mm I

15

<HBBEX>
1. ¥gervgem 8 T mbERRi T, RIS (1) i

2.

ABEE (2) M.
Bt (2) A (A) . (B) . {C) =Fh.
IR IR AN (2) MR, HE R BT AR,

<A>
1) #ekgEid et (3) , Femdik e (4) i
F .
2) ek grid ekl (8) . R4 50mm.
<B> <C>
1) WHEFLM (3), Eimdik s (4) M
I ifi -
1) HBeFI Bl (5) . (6) . HEWAILTR L
mE (7) L.

3) Hggkmridekil (8) . JERIHEY 50mm.

CHEESE (2) BABERN,
4. BT (9) @ F.
. KPR

58420J,58450J,58720J,58750]



5. SELHIHYES

5-5. BEMFE

AEE

EFLIER, BUIETRRE. EEVERIFE, SIAEHNRN—REEREREDSEE%S, BEDAR
fEILE, BT,
HiRIEhE F KN EANNESSHARES.

L AESEIEAZAHE TR, HBRARF (1) . SHAETSI TS, J5 L EE (T .
g A M

58420J,58450J,58720J,58750J 16



5. GELNRTHER

(<HXRRAME >

<ZHXARHE>

g

-~

<58420J,58720J>

a FRTAER ORI, RRES T

- fF AR (2) .
- 2 A A T SR I e B 2

N\

17

58420J,58450J,58720J,58750J



5. SR HER

5-6. $TEERYIAT &

(3

5-7. BiZHIRMER B E

ki @
2. VW B RS S AT B B (2) . TSR T
liEs i - SmRofir .
« BeeEliok, $HEREK.

(sl A9 T 2%, SChrp s BEPLEE ) |
B A R I e . 7 U 2% 4 41 BT A £ BE A (]I
BTN, )

o R VR MK BN G M AEED FHEERERR (2) B,
B EENRT (3) b, SWREE
BEMES.

3. w

* WHIAFHEERESH (2) ARe#es).

sk (1) "HERER (2) .

18

58420J,58450J,58720J,58750J



5. HELIRIRYER

5-8. fafsg %A% (58450J,58750))

EE:
BEAREGMINIEAD R EEEOYIERR  EBRER—MNHIFERBIRETEY. ETEERATRMNHFELRA
k. BN RS SFEEEGNIRE,

5-8-1. %t (£. &) WIELFAE

i » IETEALEHFLAE AR LAy B 1k IS AR R AT .
:‘ o M MRS KL EFEL LA TR A A1) LR 9% I ZE 10001 pm
o 17 g

CEMEHFAYRILERE)
WL (1) BT LK.

(EMEFFRIE LRI
H WA (1) WTRAE.
L

-—HEHELE

(EWREWEHEE2RT )
HIEFF (2) #F.
EALFF (1) 5% 850 b B F kA AL E .

5-8-2. §H¥nEER
e IRE| 300 | a0 | 500 | 60c | 70° | 80° | 9o | 100° | 1100 | 120° | 130° | 140°
- 2 6 [ 38 |32 [ 27 | 22 | 78 [ 15 | 1
3 46 | 35 [ 30 | 25 | 24 [ 18 | 15 | 12
) i 44 | 34 ] 28 | 23 |19 | 16 [ 13
AR 40 5 48 | 35 | 27 [ 22 | 18 [ 15 | 13
l 8 40 [ 29 ] 23 | 19 | 15 | 13
7 37 | 25 | 20 | 16
B 8 30 | 22 | 17
CEPTE 174 BOTER)

% T M BRI Y S Rk S A
HeAh, Ve A R I, BLATAIAM | SRS B

[#1] REEWIFHEL 40°, FHBREE 2. Omm, B AFHERAE 6 $F.

19 58420J,58450J,58720J,58750J]



o0 e
A;E B | ATHLERRENERAZEY, BXERE WADEHILIELEHFHEHT.

D ik E T @ FIE 2 T] @ K @ THiXf 5.

2 ITMILE R EMIRZ @, fEikAi Rl Hif/],
RN LS @ 76T FE A IR £330 7] @
AR, ML @ HUBEES @ LI K& @ AT

R,
x917] 0171

® O@2%H) © | @2%H)
JK-58420]-E

6.2 3.5 7.5 2.7)
JK-58450]-E
JK-58720]-E

7.3 4.1 8.9 3.1
JK-587501-E

3)  JESERTETE 20 7) @ FI-h et itk # @ ([H]
Bi @ VAR 0.3+ 0.1mm, 5 TARTE Sh T [E E
B @. @ UIHATIHE.

UL | a2
S N\=

58420J,58450J,58720J,58750J 20




6. 4E4))

6. 4E%)

A EE

ATREEN EEAKXEIDNZE . BRERPEE.
MEARFRXLEZSREREREDN, SERASGEREDVIRIE,

A LETHRRR  BYIEER. BEVEERE, DAEHEN— R BN RRENSBEED, EEDE
T2FILE BFETEL.
BMRERAFF L. EONNESFSHEG.

- HLET TR
- EIRALE ARG
CEEONAER . SABFEDUE.

A HOIED TEMREMENDEIBVERESHBGL. BHZLSBARZHREDIIRE,

SELIH LB T B4R, i AW FHTIRE,
BFREREASINNERF—BEBSREE,

6-1. 484

| —dAFREEmE (2R] - LHEFREDFRE
BO B iass), DOgRER 4 ha L.

2. WELTAE S LT h, PINELR N ARt e .

3. FTITREIFX.

4. BET MR T e 440 .

fEZNrh . mRE T ESRT (1) ArisE, K
FRFEXRE EEAIRE.

21 58420J,58450J,58720J,58750J]



6-3. LT HRITE

6. LE4))

< (EHEDIR, MR T EART (1) RELEHNH L
RKEE#ITHEY) (RIZETTA) -
< FEARZIET. M RFTR OB E R B .

<igE>

L. Q@)

2. iBEFREREA (3) HFGH TR stooetd ke .

3. BAFFEIEERET (4) , RRFRGEE (5) HER
PR T (6) A1k,

4, FrEBEEET (4) . FEEFREEE (5) .

<Hg 4>
1. fEstiE i (3) IEBIER ER K.
2 )

3. JFhatEdn.
4, FEBTEHEYNITHE, & FEgRT (1) .
(fEsc BN, WtiTReHaEe]. )

* B - REHAE), SEEVEIEM TN, MR
% (5) ATHATELRFR (6) Bk

58420J,58450J,58720J,58750J 22



7. SR

7. 840 R
7-1. @AT&KAD

EMB T
e prorn py 4L
TSR i

B&KATIHELK DT | | WAWEKA.
x. BNRENR .

HEKNITREREKR DI BUNEZKR .
1. MARERAN.

<gEHRs <K&k 7>

===
AEE
TETIR Ak AR £ XA BIRA X,
EAEBERE, SEEHRN—BRFERE
BENSEaEts EEDETLELE Bif
TEL., MBIRETEE . SONNESFTH
AR,

Feahieseak HaReT (1) dATIAT.

<@BBEX>

<E&ZHK N>

TERRERSE DY 25, WY mARk L ER BT,
1. BT M.

2. BERhJ AR AR (2) MATIET .

23 58420J,58450J,58720J,58750]



7. BEWYR

7-2. BATEMED

IE#RAG i

e e IRk
—> | mE

= e = - — o commed %fﬂﬁq{ﬂ

betlocopatbatndonds g —» | WbES

s
= I3
— -
— —
= |

W=

i
Illll_l_\'Q

55

W R A REWNE M ), {BZ04T 2 0 D R AR EUE

=)

L #JHETea (1) .
2. ¥ahE hiAATERe (2) U EMES.
3. P EueRE (1) .

(LAF RS "R BT B K Brbr e AT IS . )

el
ik A e S
AN KA 29 34mm
&N TEaa g e £ 34mm
Y
T 89 A £ 29mm
24

58420J,58450J,58720J,58750J




7. HELHR

7-3. ELBRIAT

<A RRAMIELLIN

<EARARME>

25

RN (1) %Ik 40077 2k R 1T Bk

<trEZBIFER (1) WERAES

A RAELLS

sk A R ik (1) . RIFEERE (2) . %
LGRS (1) Braf.

TAARME

flrsk gt R B ide s (1) .

[EERET (2) ¥l TIRSGEN SR AN, SReE
IR (1) AURRHERLE .

<HRELBAIET>

etk R IR 28 (1) SATUHTY, Wik utinEesas (1)
[ei] 5 7 U P £ B D>

FERAFHER AR (1) ARITFHER
o Lo 3P A HL RS O 4 2001, 48 5 A N
= TE R I  if PER B AR

BERFIEFHER (1) HRFOER

« {28 N 25 T O ML B

- SE 00 A R

= DL 2mm DL R EOEE R R BT AR 40N

= L FR 3 AR R EITARLIAOAS L T . 24 TR IR A
BRZe, Eriveh i S PR AR Rl 4R

58420J,58450J,58720J,58750J



8. 1R¥FF

8. R3*F

EFmFEEELH . BUERRE. EEVEERE SAEHEN—BRNENERENSSERS, BED
EREFIER, BHETIEL.

YRR FONNELSBARZS.

EREREME N, SOBRFRPREMRIFFES . UBABEENRPBGEERK L, XR5EE

KHMRE.
FH, BBRSERTARERA, NS5 ERLES,
BRBENEETRBBT.

SEOMBL KB T ECERRR . R FHTIRIE.
SFRENAZNNNERT—BERSBES.

8-1. BEBEERF
AT RISHABLOIAE, TR KARER, WERER. B, ONQRKMEAER, HELT TN FHR
A

<R F>

. AR LIRS . HPLE B T RS AE.
2. MR AEALADTT.

3. BRI,

4. TR BEME N HOEE LT

5. EEBRY (RRKE) .

<G A N>
L F A A B BLE A9 T i

1. 9 0 i W B ik i U BT (1) B9 AR ER (2) 1A
RS, REgshniEim (Z8E 8 1) .

< E>

1. W RALE T i o o 2, BT LA .

2. e EERRE AT EW. (BH%16 0. )
3. #fridaE.

58420J,58450J,58720J,58750] 26



8. {RFF

<[Eidm>

LY (1) WBW Faf s, lramhsd (1)
W¥eRT. BEE .
2. WiEmkds (1) fFAmR.

w TEE IR NE . Ep BB .

DU A A BLAE BT 7 it

1. RN K .

2. i (1) #sniEdah. HERAIIERE (2)
fri. (BHF 8 )

3. K L)AL K IR ] 6 .

27

58420J,58450J,58720J,58750J



9. hEtR i E a0

9. neRimE R

AEE

A ERERERAHER FREMEENKAT ERBERMEGTHNEENTHE. RSBARZGNEREA,

A T B B A AR L) TN, 1 R SR IR e AR

(mEERNXEFE)
1. ¥FEE LT L~
2. ¥eAhih BIATTEEET (1), #HEEIETHER 9~ 14mm.

<{itjl B A FHIA>

1. IR iR 3% .

2. 7 RBRER AT AL L0,

3. BURHLEAM

4. A6 B B T ke B

5. EBEFIFxR.

6. LASEZIHLChrbk M 56112 1 S s B dE
(E RN s EH) .

7. ¥ EMAAR (2) HmATESM LN (FH WL
) HrE LS By A% ST i 4 L B4 i (A £ )
EH P, (MBS () MEEREHAE
*. )

8. HIN KEEEI AL A0 &

<fitih B A E 8>
L. HsaEanhL L E R,
2. b B EEIRET (1) . ki RhE .
- Bk E T (1) , ik .
- A A REERET (1) . frabhE B,
3. B bk [ Gt EROEIA ] BT R A itk it
k1 B0 R U0 AT il U R R O I K 2 O Rl B A
ELEIARTRE My ki & o4k .
4, TEHEST T4 2N AOSELNIG . T PR B g

58420J,58450J,58720J,58750J 28



10. EEEH {2

10. SfERis

- BEEREBHMSA, EREDTE A

» WREUT ARG A AR OE R, SRR ETT R, M2 VIGRAPEAR N RS Wl .

AEE

ERTRREIZN BAXARRFXFHTFERE. EEVIHRIRRE, DiEEHEN—RE B R ERE

ey BEDEARLELR, F#H{TEL,
ENMRIRFENFX . BAONENE, SBASHE,

TR EEHSWAE YT SRR SRR RETRE.

% Ko 25 2 B HIH
T
l E?;ﬁﬁﬁ;ﬁgm - W BRI 2 RN I "
- BFSREECEF?
| HEABEE - BUNRRETE|E#R?
MRS ER, BERESIHE. 14 17
. I S UK R A
=R AL Wi L 23
. HURSR MV R AUN?
B RS 5 B B O R *
A S e P b JE A AR RO S TR L R A B o 2K S K]
Y e 2 ML TI4E 46 AR5 K AR L.
TEHNEN R, W R T IR FE R B i A R ik
Tk,
3|k FILBLAS S AR | - BBEEAEAGLE?
IR e T s 45 46 42 T B K
A .« BR B - _
SIS SYSYAN S B R R AR D R AR, RERBERBISE,
- B EEETET
AP R 25

29

58420J,58450J,58720J,58750J




10. iREAG 12

ML Ko A R iR bt
i L))t BB £ - W BRESH? $RRFL?
I RE SR B 2, TR E .
< BLEHR AR E?
::L MEHLEH 2R AR, BERNELZE. 11
ST | - BUINERESESER?
= MR F S| KIEM, BLEMESIHLLE. 14 17
- EMEHESSN?
I ERBIE S . 24
- BLEHRT KT
HHLK —SHNLE .
- TEMIZE®RE?
VR R, *
- PREEWREKET?
NPk sk . *
- PR EAETILET?
APk L. 25
4% 2] JT b st HY B0 & - PR ER D REAFL Y
&5 £]) TR bR Ik H B i 4% Wb HEER WK . #*
« BREEETEOEEESR?
T Bk v 8% 1L sh 28 O 6 18 *
HE:T“HH - SEYITFERS , PRERAT R ARG
SIS Y TR, TR E T RENE. 16
Bt » MHLE SR FL 0 AL S R 75 AT
) JFiEt . TEM S LR FLASLR L 2 50nm. 17
o BLEHEFLE?
& AL A PLE - SRS .
< (EAETIMEAVAMRL. B A RIET, R EE A 1S A R 1
WA HIE T R?
Fz i i i 7 fal B e TR
R {8 A AR I A 4 T 1
58420J,58450J,58720J,58750J 30




10. HFEiR1E

Ko 7 e AR

ZHM

- EREARSEEAN?

VB ME .

- 1K I B R A KR

WA TS,

- RISREAHWRY

mRRRM, BRI, STLER.

24

« EERKIRBLK?

ISR N ES 4

¢ RN RBLKT?

REENELSE .

- BREREESK DT KT

ROEw P ik 1.

- ERETHFEEHETLX?

SR T e AR 8 L AR RO AL E .

- EMELRELK?

VR .

- REERERIDT?

L2755 75

23

23

24

25

- EMEDESER?

VAR B E

24

eS8 20 0T b If R £k 24 25
M.

- PrilRARR . BEEEERE SR R ?

ZEBRE, EHPEERERN G,

cRELESHMNERETT

2 80%
0 o 45 B R B it g
80%.

- REHDERRD?

RS A . R SRR

« REMATH Brother MEMES S MBI HLKRIE?

({5 F Brother HUE AR,

14 15

13

14 15

58420J,58450J,58720J,58750J]




10. BEEHE 12

g

i M

ZHRI

AL AR T 3

- B RS TR RETEHR?

pubeiRa el T S VS AP £

- WA E SR EM?

IR AR, REEWINEL L,

- BYNLER TG ER?

WRFESIRIEM. REETIHEk.

- EREEMBERD THLH?

S AL FRERI B ERY PR RO
I

- LR DR T/ NI K?

Ve 2 SRRk R .

- BERRE S BB A IR LT

HATRERRAIAE TS .

- MR A I B4R 3 TRV E A/ iR 5h 7

U B RS S S R AL .

- BERR. A A EMF R GRR?

IMFSX 2R, AT . SRS BB

- HRRRE MY

R LLER ST, FIRDGRFT BB B S SR

- EBREFEN?

k=223 3 =8

11

14 17

23

26

25

Wt

\‘I"/

e
o -
VAD

- WIS i A B moRHN R R Y
- BLEREET SRR TE R LR BRI

HHALE

-« B RSSO Ll BN EEh?

BRABLER Y TS O, anRHLE AFER T F R PL A AL
O bEREsl, RMEHTLRRA TN,
TESFATIERERS . HEalPAT#H BN BT Emafr .

EE

- IR OAAER AL D, 2FTRANEE.
IR TR L RS, H B ESTRERLE .

- AN, EREVLHAICT, BOTHEEDL RS Rk
THHEE.

11

58420J,58450J,58720J,58750J]

32




CONTENTS

1. NAMES OF MAJOR PARTS « « « « « « 1
2. MACHINE SPECIFICATIONS « « « - -1
3. TABLE AND MOTOR ¢ « « « « ¢ ¢ « «3
4, INSTALLATION ¢ « ¢ = ¢ o ¢ o ¢ o ¢ 4

4-1. Installation ® ¢ ¢ o ¢ o ¢ o o o o o o 5
4-2. Lubrication o e e o o o o o o o o ¢ o o 8
4-3.operational testiNnge o o o o o o o o o o 10
5. PREPARATION BEFORE SEWING - - - - 11
5-1.Installing the needle ® © o o o o o o o 11
5-2.Removing the bobbin ¢ ¢ ¢ ¢ ¢ o ¢ ¢ o o 12

5-3.Winding the lower thread « ¢ ¢ o ¢ o ¢ 13

5-4. installing the bobbin ® * o ¢ ¢ o o o &« 14
5-5. Threading the upper thread * ® ¢ o o o 16
5-6.Adjusting the stitch length ® ¢ * ¢ o « 18

5-7.Using the knee lifter ® ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢1g
5-8. Corner sewing method(58450], 58750]J) * * <19

5-8-1.To stop the needle bars

(right and left) * * * * *® * * * * 19
5-8-2. Number of stitches: quick-reference
gUide s © o o o o o o o o o o o o o 19

5-9.Adjusting the position of the moving knife « «2(Q

O.SEWING » o o o o ¢ ¢ o o o o o o s 29

B-1.Sewing ® o o ¢ © o o o o o o o o o o o 21
6-2. Backtacking ® ¢ ¢ o ¢ ¢ o s o o o o o o 21
6-3. Sewing condensed stitches ® © o o o o o & 22
7.THREAD TENSION + + « = = « + + « » 23
7-1.Adjusting the thread tension ¢ ¢ e ¢ o @ 23

7-2. Adjusting the presser foot pressure * * ¢ 24
7-3.Adjusting the thread take-up amount ¢ ¢ « 25
S8.CLEANING * ¢ * ¢ o ¢« o ¢ o o ¢ o s 204
8-1.Daily cleaning procedures ¢ * ¢ * ¢ o ¢ ¢ 26

8-2. Lubricating via the oil cover

(every 6 months) = « = o o o o o o o o o o« 27
9. ADJUSTING THE ROTARY HOOK

LUBRICATION AMOUNT « « « « « ¢« « - 28
10. TROUBLESHOOTING « « « « ¢ « « « o« « 29

58420J,58450J,58720J,58750J



1. NAMES OF MAJOR PARTS

1. NAMES OF MAJOR PARTS

4 A
<58450J,58750)>
®
)
b
(6)
@
®)
12)
\ ]
(1) Bobbin winder (2) Lifting lever
(3) Presser foot (4) Knee lifter assembly
(5) Stitch length dial (6) Reverse lever
(7)  Oil gauge window (8) Machine pulley
(9) Cotton stand (10) Stop lever (58450J,58750J)
Safety devices
(11) Thread take-up cover (12) Finger guard

2. MACHINE SPECIFICATIONS

1 58420J,58450J,58720J,58750J



2. MACHINE SPECIFICATIONS

4 7
A
Rotrary hook Standard hook Large kook
B 2 5
Stitch function Fixed needle bar Split needle bar
0 4
Quick reverse - 0 0
C Thread wiper - - 0
Thread trimmer — 0
Auto lifter components — 0
Nest less e—edvice - 0 -
0 1
D Needle bar _ o
rocking mechanism
B 3 5
USE For foundation Semidry
P D E
Drive fashion Direct drive double needle lockstitch |Computerized double needle lockstitch

Machine specifications

presser foot
Max. spe|Max. titich height Feed Needle
Model ed (rpm) length |1ifting| Knee dog (DP X 5)
lever | 1ifter | height

58420J—-003D 3000 4 7 13 1 H11-#16
58420J—-005D 3000 5 7 13 1 H14-#22
58450J—-003D 3000 5 7 13 1 #11-#16
58450J—005D 3000 5 7 13 1 H14-#22
58720J—-003D 3000 7 7 13 1 H11-#16
58720J—005D 3000 7 7 13 1 H14-#22
58750J—003D 3000 7 7 13 1 H11-#16
58750J—-005D 3000 7 7 13 1 H14-#22
58420J—-403E 3000 4 7 13 1 H11-#16
58420J—-405E 3000 5 7 13 1 H14-#22
58450J—-403E 3000 5 7 13 1 H11-#16
58450]J—-405E 3000 5 7 13 1 H14-#22
58720J—-403E 3000 7 7 13 1 #11-#16
58720J—-405E 3000 7 7 13 1 H14-#22
58750]J—-403E 3000 7 7 13 1 H11-#16
58750J—405E 3000 7 7 13 1 H14-#22
58450]J—-413E 3000 5 7 13 1 H11-#16
58450J—-415E 3000 5 7 13 1 H14-#22
58750J—-413E 3000 7 7 13 1 H11-#16
58750]J—-415E 3000 7 7 13 1 H14-#22

58420J,58450J,58720J,58750J



3. TABLE AND MOTOR

3. TABLE AND MOTOR

A. Table processing diagram

« The top of the table should be 40 mm in thickness and should be strong enough to hold the weight and with-stand the

vibration of the sewing machine.
« Drill holes as indicated in the illustration below.

sl _Z 24

540

Cord hole
Head rest hole
Cotton stand hole
5205 1
A 5
N e
\? 17 :/ Ei
8 |
b P — # //)
SO 1808
& -Rid =
v x \ =
e r ] ‘
LR N .
5l 23405 a5:05| B
29
8-R - ~
Y Z /oy 7 o
N ] en =i
H‘ | ~J-Re
- & |

1200

mlﬂ_

58420J,58450J,58720J,58750J




4. |INSTALLATION

4. INSTALLATION

A cAUTION

Machine installation should only be carried out by a
qualified technician.

Contact your Brother dealer or a qualified electrician
for any electrical work that may need to be done.

The sewing machine weighs approximately 53 kg.
The installation should be carried out by two or more
people.

Do not connect the power cord until installation is
complete. The machine may operate if the treadle is
depressed by mistake, which could result in injury.

Use both hands to hold the machine head when
tilting it back or returning it to its original position. If
only one hand is used, the weight of the machine
head may cause your hand to slip, and your hand
may get caught.

Be sure to connect the ground. If the ground
connection is not secure, you run a high risk of
receiving a serious electric shock, and problems with
correct operation may also occur.

Carrying the machine
* Hold the lower part of the handwheel with your hand

* Make sure that the machine pulley does not turn.

Tilting back the machine head

» Hold section (B) with your foot so that the table does not move,
and then push the arm with both hands to tiit back the machine
head.

Returning the machine head to the upright position

1. Clear away any tools, etc. which may be near the table holes.
2. While holding the face plate with your left hand, gently return the
machine head to the upright position with your right hand.

58420J,58450J,58720J,58750J



4. INSTALLATION

4-1. Installation

(2) (2)

(1 g{ﬂ

1. Oil pan

(1) Head cushions (left) [2 pcs]
(2) Head cushions (right) [2 pcs]
(3) Oil pan

(4) Oiler

2. Rubber cushions

(1) Rubber cushions [2 pcs]
(2) Nails [4 pcs]

3. Knee lifter complying bar
(3) Knee lifter complying bar

4. Machine head

{1) Hinges [2 pcs]
(2) Machine head
(3) Head rest

NOTE:
Tap the head rest (3) securely into
the table hole. If the head rest (3) is
not pushed in as far as it will go, the
machine head will not be sufficiently
stable when it is tilted back.

58420J,58450J,58720J,58750J



4. |INSTALLATION

5. Knee lifter plate

(1) Knee lifter plate
(2) Bolt

* Loosen the bolt (3) and the bolt (4),
and move the knee lifter plate (1) to a

h position where it is easy to use.

{4}ﬂﬂ
{51——\ j i

(53K

t Within 13 mm

<Knee lifter adjustment>

1.

2.

-~ o

Turn the machine pulley so that the feed dog is below the
top of the needle plate.
Lower the presser foot (5) by using the lifting lever (4).

. Loosen the nut (6).
. Turn the screw (8) to adjust so that the amount of play in

the knee lifter (7) is approximately 2 mm when the knee
lifter plate (1) is gently pressed.

. Securely tighten the nut (6).
. Loosen the nut (9).
. Turn the screw (10) until the distance between the end of

the screw (10) and the knee lifter (7) is approximately 5
mm.

. Turn the adjusting screw (10) to adjust so that the presser

foot (5) is at the desired position within a distance of 13
mm of the needle plate when the knee liter plate (1) is fully
pressed.

. After adjustment is completed, securely tighten the nut (9).

58420J,58450J,58720J,58750J



4. INSTALLATION

14. Cotton stand
(1) Cotton stand

NOTE:
Securely tighten the nut (4) so that
the two rubber cushions (2) and the
washer (3) are securely clamped and
so that the cotton stand (1) does not
move.

58420J,58450J,58720J,58750J



4.

INSTALLATION

4-2. Lubrication

A CAUTION

Do not connect the power cord until lubrication has been completed, otherwise the machine may operate if the
treadle is depressed by mistake, which could result in injury.

Be sure to wear protective goggles and gloves when handling the lubricating oil and grease, so that they do not get
® into your eyes or onto your skin, otherwise inflammation can result.
Furthermore, do not drink the oil or eat the grease under any circumstances, as they can cause vomiting and
diarrhea.
Keep the oil out of the reach of children.

The sewing machine should always be lubricated and the oil supply replenished before it is used for the first time, and also
after long periods of non-use.
Use only the lubricating oil.

<Lubricating via the oil cover>

1. Tilt back the machine head.

2. Remove the rubber cap (1).

3. Use the accessory oiler (2) to pour lubricating oil into the
oil cover (3) until the oil level reaches the reference line
(4).

NOTE:
Do not fill with lubricating oil past the reference line (4).
If you pour in too much lubricating oil, it may spill out
when the machine head is tilted back.

4. Replace the rubber cap (1).
5. Return the machine head to its original position.

* If the lubricating oil level drops below the bottom (6) of the
oil gauge window (5), be sure to add more oil.

<Lubricating via the oil tank>

1. Remove the rubber cap (1).

2. Use the accessory oiler (2) to pour in lubricating oil until
the oil level reaches the top reference line (4) of the oil
gauge window (3).

3. Replace the rubber cap (1).

* If the lubricating oil level drops below the bottom reference
line (5), be sure to add more oil.

58420J,58450J,58720J,58750J 8



4. INSTALLATION

B Lubrication
Apply 1 - 2 drops of oil to the places indicated by the arrows.

Rotary hook race
(left and right) =~~~

9 58420J,58450J,58720J,58750J]



4. INSTALLATION

4.3, operational testing(pedal operation)

A CAUTION

Do not touch any of the moving parts or press any objects against the machine while sewing, as this may result in
personal injury or damage to the machine.

Q) <Turn on power>

Turn on power switch(1), power

The operation panel screen lights up.

Panel light (2) on, handwhell rolls smoothly.

<Operational testing>

1.Press pedal(3) to position(B) to check the low-speed
operation of the sewing machine.

2.Press pedal(3) further to position(C) to check the
high-speed operation of the sewing machine.

3.Press pedal(3) and then release, pedal(3) will

come to neutral position(A),then check the needle

to see whether it has descended under the needle
plate(on condition it has been set to position the
needle under the needle plate when thr machine

(3)

stops). - ) )
(A) 4.Press pedal(3) to position(D) (for machine with
auto trimming, this function is after trimming),
(B) the needle will ascend and stop above the needle
©) ‘ plate.

58420J,58450J,58720J,58750J

10



5. PREPARATION BEFORE SEWING

5. PREPARATION BEFORE SEWING

5-1. Installing the needle

A\ CAUTION

A Turn off the power switch before installing the needle. The motor will keep turning even after the power is switched off
as a result of the motor's inertia. Wait until the motor stops fully before starting work.
The machine may operate if the treadle is depressed by mistake, which could result in injury.

<58420J,58720J>

(2)

Long groove

<58450J,58750J>

Long groove

11

1

2.
3.

. Turn the machine pulley to move the needle bar to its

highest position.
Loosen the screws (1).
Insert the needle (2) straight in as far as it will go so that the

long groove is facing inward, and then securely tighten the
screws (1).

58420J,58450J,58720J,58750J



5. PREPARATION BEFORE SEWING

5-2. Removing the bobbin

A\ CAUTION

Turn off the power switch before removing the bobbin. The motor will keep turning even after the power is switched off
A as a result of the motor's inertia. Wait until the motor stops fully before starting work.
The machine may operate if the treadle is depressed by mistake, which could result in injury.

<Latch type>

1. Open the slide plates (1) by moving them to the right and
left.

2. Pull the rotary hook latches (2) upward, and then remove
the bobbins (3).

<Bobbin case type>

1. Open the slide plates (1) by moving them to the right and
left.

2. Lift up the latch (2) of the rotary hook, and then remove the
bobbin case (3).

3. Remove the bobbin.

58420J,58450J,58720J,58750J 12



5. PREPARATION BEFORE SEWING

5-3. Winding the lower thread

A\ CAUTION

may result in personal injury or damage to the machine.

Do not touch any of the moving parts or press any objects against the machine while winding the lower thread, as this

W =

~ @b

o

*

. Turn on the power switch.
. Place the bobbin (1) onto the bobbin winder shaft (2).
. Wind the thread several times around the bobbin (1) in the

direction indicated by the arrow.
*  Check that the thread is not loose anywhere along the
thread path.

. Push the bobbin presser arm (3) toward the bobbin(1).

. Raise the presser foot with the lifting lever.

. Depress the treadle. Lower thread winding will then start.

. Once winding of the lower thread is completed, the bobbin

presser arm (3) will return automatically.

. After the thread has been wound on, remove the bobbin

and cut the thread with the knife (4).

Loosen the screw (5) and move the bobbin presser (6) to
adjust the amount of thread wound onto the bobbin.

NOTE:
The amount of thread wound onto the bobbin should be
a maximum of 80 % of the bobbin capacity.

13 58420J,58450J,58720J,58750J



5. PREPARATION BEFORE SEWING

5-4. Installing the bobbin

A\ CAUTION

Turn off the power switch before installing the bobbin. The motor will keep turning even after the power is switched off
as a result of the motor's inertia. Wait until the motor stops fully before starting work.
The machine may operate if the treadle is depressed by mistake, which could result in injury.

<Latch type>

1. Insert the bobbin (1) into the rotary hook (2) so that the
winding direction is as shown in the illustration.

2. Return the rotary hook latch (3) to its original position.

3. Turn the machine pulley to rotate the rotary hook (2) until
the tension spring (4) is visible.

4. Pass the thread through slit (5) in the rotary hook and then
pass it under the thread tension spring.

5. Pull out the thread to a length of approximately 50 mm.

6. Close the slide plates.

58420J,58450J,58720J,58750J 14



5. PREPARATION BEFORE SEWING

<A>

<B>

<C>

50mm

50mm |

(8

(6)
(8)

15

<Bobbin case type>

1. Insert the bobbin (1) into the bobbin case (2) so that the
winding direction is as shown in the illustration.

2. There are three types of cap (2) (<A>, <B> and <C>).
Thread the thread by one of the following methods in
accordance with the shape of the bobbin case (2) being
used.

<A>
1) Pass the thread through slot (3) and under the thread
tension spring (4).
2) Pass the thread through the thread hole (8) and pul
out about 50 mm.

<B> <C>
1) Pass the thread through slot (3) and under the thread
tension spring (4).
2) Pass the thread through slots (5) and (6), and then
through the spring (7).
3) Pass the thread through the thread hole (8) and pull
out about 50 mm.

3. Insert the bobbin case (2) into the rotary hook.
4. Push latch (9) of the rotary hook flat.
5. Close the slide plates.

58420J,58450J,58720J,58750J



5. PREPARATION BEFORE SEWING

5-5. Threading the upper thread

A\ CAUTION

Turn off the power switch before threading the upper thread. The motor will keep turning even after the power is
switched off as a result of the motor's inertia. Wait until the motor stops fully before starting work.
The machine may operate if the treadle is depressed by mistake, which could result in injury.

+ Turn the machine pulley and raise the thread take-up (1) before threading the upper thread.
This will make threading easier and it will prevent the thread from coming out at the sewing start.
+ Thread the left-side thread first.

58420J,58450J,58720J,58750J

16



5. PREPARATION BEFORE SEWING

CFor non-foundation specifications>

Do not pass the —
thread through.

N\

<For foundation specifications>
Center

Pass the thread
through.

-.;;._: 1‘\
et

=ie

)

-

\

If the tension discs are opened as
follows, the thread will become easier
to thread.

+ Press the tension release plate (2).
+ Operate the lifting lever or the knee
lifter to raise the presser foot.

The thread can be passed securely in between
the tension discs.

Il

-
<58420),58720)>

<58420),58720J>

Pass the thread on the inside of the tab (3).

17

58420J,58450J,58720J,58750J]



5. PREPARATION BEFORE SEWING

5-6. Adjusting the stitch length

1. Unlock the stitch length dial by press "Push” (1).

2. Turn the stitch length dial (2) clockwise or counterclockwise
so that the desired stitch length is at the uppermost position
on the dial.

* The larger the number, the longer the stitch length will be.
(The numbers on the dial are for use as a guide. The
length of the finished stitches may vary depending on the
type and thickness of material being sewn. Adjust while
looking at the finished stitches. )

* When tuming the stitch length dial (2) from a larger
setling to a smaller setting, it will be easier to turn the dial
if the reverse lever (3) is pushed to the halfwaydown
position,.

3. lock the stitch length dial by loose "Push” (1).

* Check that the stitch length dial (2) does not rotate.

The presser foot (2) can be raised by pressing the knee lifter
plate (1).

58420J,58450J,58720J,58750J 18



5. PREPARATION BEFORE SEWING

5-8. Corner sewing method (58450J,58750))
NOTE:

If using this machine in place of a single-needle machine, remove the needle which is not being used. In such cases, do not
use the procedures given below to stop the unused needle bar from moving, otherwise damage to the machine may resuit.

5-8-1. To stop the needle bars (right and left)

« Operate the stop lever after the needle has penetrated the
I material and has stopped moving.

_ I‘ * Do not sew at speeds of over 1,000 rpm while one of the
7= needle bars has been stopped.

<To stop operation of the left needle bar>

Kasdis i Move the stop lever (1) to the “L" position.

stop
- Needle
stop

<To stop operation of the right needle bar>
Move the stop lever (1) to the “R" position.

F_"_‘
|
L

<To resume twin-needle sewing>

Press the push lever (2).

The stop lever (1) will then return fo its original position
automatically.

Sewing = i
No.of™~angie| 30° | 40° | 50° | 60° | 70° | 80° | 90° | 100° | 110° | 120° | 130° | 140°
Stitches
2 46 | 38 | 32 | 27 | 22 18 | 15 1.1
3 46 135 | 30 | 25 | 21 18 | 15 1.2
4 44 | 34 | 28 | 23 | 19 16 | 13
b 48 | 35 | 27 | 22 | 1.8 | 15 1.3
6 40 1 29 1 23 | 18 | 15 | 13
7 37 | 25 | 20 | 16
No. of stitches 6 —= - 8 30 | 22 | 17

<For 1/4" needle width>
Determine the stitch length from the chart above to make beautiful corner stitching.
The number of stitches of the outer needle varies according to the combination of sewing angle and stitch length.

[Example]
For a sewing angle of 40° and a stitch length of 2.9 mm, the number of stitches becomes 6.

19 584201,58450,58720J,58750J



5-9. Adjusting the position of the moving knife

5. PREPARATION BEFORE SEWING

WARNING :
To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

1) Align counter knife base @ with plane @ of
counter knife @.

2) Loosen clamp screw @ in the rear of machine
bed and adjust so that the distances @ and @
between the top end of moving knife @ and the

center of needle @ at the time of waiting become
the dimensions as shown in the list below when

the feed pitch is minimum and needle @ is in the
lower dead point.

Left knife Right knife
©® |(® Reference value)| @ | (@ Reference value)
JK-58420J-E
6.2 (3.5) 75 2.7)
Oherator JK-58450J-E
erator's
i JK-58720J-E
side 7.3 (4.1) 8.9 (8.1)
7 T JK-58750J-E

3) Set clearance @ between moving knife € and

protrusion @ of the inner hook to 0.3 £ 0.1 mm.

Loosen moving knife setscrews @ and @, and

adjust the clearance.

58420J,58450J,58720J,58750]

20




6. SEWING

6. SEWING

A cAUTION

Attach all safety devices before using the sewing machine. If the machine is used without these devices attached,
injury may result.

Turn off the power switch at the following times. The motor will keep turning even after the power is switched off as
a result of the motor's inertia. Wait until the motor stops fully before starting work.
The machine may operate if the treadle is depressed by mistake, which could result in injury.

* When threading the needle
* When replacing the bobbin and needle
= When not using the machine and when leaving the machine unattended

Do not touch any .of the moving parts or press any objects against the machine while sewing, as this may result in
personal injury or damage to the machine.

e Use both hands to hold the machine head when tilting it back or returning it to its original position. If only one hand
is used, the weight of the machine head may cause your hand to slip, and your hand may get caught.

6-1. Sewing

1. While holding the two upper threads with your fingers, turn
the machine pulley by hand toward you until the lower
threads come out onto the feed dog.

2. Pull the lower threads toward you and check that they pull
out smoothly.

3. Turn on the power switch.

4. Depress the treadle to start sewing.

/.
=<__ Lower
“thread

When the reverse lever (1) is pressed during sewing, the
feed direction will be reversed. When it is released, the feed
direction will return to normal.

21 58420J,58450J,58720J,58750J



6. SEWING

6-3. Sewing condensed stitches

o%

l Sewing direction

} Condensed stitches

* If you press the reverse lever (1) while sewing is in
progress, you can sew stitches (forward direction) with
small stitch lengths.

« Before carrying out sewing, set the stitch length for
condensed stitches as follows.

<Setting>
1. Unlock the stitch length dial by press "Push” (2).

2. Turn the stitch length dial (3) to the stitch length to be
used for condensed stitches.

3. Loosen the screw (4) and lift up the stopper (5) until it
touches the reverse stitching lever plate (6).

4. Tighten the screw (4) to secure the stopper (5).

<Sewing>

1. Return the stitch length dial (3) to the stitch length for
normal sewing.

2. lock the stitch length dial by loose "Push" (2).

3. Start sewing.

4. At the position where you would like to start sewing
condensed stitches, press the reverse lever (1).
(Condensed stitches are sewn while the reverse lever (1)
is being pressed.)

* To stop sewing condense stitches and return to using the
backtack function, lower the stopper (5) so that it does not
touch the reverse stitching lever plate (6).

58420J,58450J,58720J,58750J 22



7. THREAD TENSION

7. THREAD TENSION
7-1. Adjusting the thread tension

Good even stitches

R W, & Upper thread
> N‘%lm ISR «— Lower thread

% g\/« U Upper thread tension too weak or p | Increase the upper thread tension.
X lower thread tension too strong Decrease the lower thread tension.
i(((é Upper thread tension too strong Decrease the upper thread tension.

E or lower thread tension too weak b Increase the lower thread tension.

£

Becomes weaker Becomes stronger

<Bobbin case type>

Becomes stronger

&

Becomes weaker

<Lower thread tension>

A\ CAUTION

/A

Turn off the power switch before adjusting the
lower thread tension. The motor will keep turning
even after the power is switched off as a result of
the motor's inertia. Wait until the motor stops fully
before starting work.

The machine may operate if the treadle is
depressed by mistake, which could result in injury.

23

Turn the adjusting screw (1) to adjust.

<Upper thread tension>

After the lower thread tension has been adjusted, adjust the
upper thread tension so that a good, even stitch is obtained.

1. Lower the presser foot.
2. Adjust by turning the tension nut (2).

58420J,58450J,58720J,58750J



7. THREAD TENSION

7-2. Adjusting the presser foot pressure

Correct stitches

S o= 4 Ypper thread

e ————<—— Skipped stitches occur

S ———= Uneven stitch length

— | Increase the pressure.

Stitches are puckered

—p | Decrease the pressure.

(2

Becomes weaker

(1)

Becomes stronger

The presser foot pressure should be as weak as possible,
but strong enough so that the material does not slip.

(Refer to "Adjusting screw height” in the table below as a
guide to adjustment.)

1. Loosen the adjusting nut (1).

2. Turn the presser adjusting screw (2) to adjust the presser
foot pressure.

3. Tighten the adjusting nut (1).

Reference values

Use Adjusting screw height
For foundation Approx. 34mm
For light-weight and
medium- weight Approx. 34mm
materials
For tr}?aa;gi;rselght Approx. 29mm

24

58420J,58450J,58720J,58750]



7. THREAD TENSION

7-3. Adjusting the thread take-up amount

Do not pass the —
thread through.

=

<For non-foundation specifications>

Pass the thread ——.
through.

25

The thread take-up amount is adjusted by how the thread is
passed through the thread amount adjuster (1).

<Using the standard thread amount
adjuster (1)>
For non-foundation specifications

Do not pass the thread through the thread amount adjuster
(1). Loosen the screw (2) and slide the thread amount
adjuster (1) to the right-side position.

For foundation specifications

Pass the thread through the thread amount adjuster (1).
The standard position of the thread amount adjuster (1) is
when the screw (2) is in the center of the adjustment range.

<Adjusting the thread take-up amount>

When the thread has been passed through the thread
amount adjuster (1), the thread take-up amount becomes
less when the thread amount adjuster (1) is moved to the
right.

It is better not to pass the thread through the thread
amount adjuster (1):

- When sewing heavy materials using a sewing machine
with foundation specifications

- When the thread take-up amount is not enough, such as
when the stitch length is increased

It is better to pass the thread through the thread amount
adjuster (1):
+ When sewing with slippery threads such as synthetic
yarns
+ When sewing light materials
* When sewing with a stitch length of 2 mm or less
» When sewing under any of the above three conditions and
you would like to prevent skipped stitches, thread
tightening problems such as looping, or thread breakages

58420J,58450J,58720J,58750J



8. CLEANING

8. CLEANING

A CAUTION

‘e Turn off the power switch before carrying out cleaning. The motor will keep turning even after the power is switched
off as a result of the motor's inertia. Wait until the motor stops fully before starting work.
The machine may operate if the treadle is depressed by mistake, which could result in injury.

Be sure to wear protective goggles and gloves when handling the lubricating oil and grease, so that they do not get
® into your eyes or onto your skin, otherwise inflammation can result.
Furthermore, do not drink the oil or eat the grease under any circumstances, as they can cause vomiting and
diarrhea.
Keep the oil out of the reach of children.

is used, the weight of the machine head may cause your hand to slip, and your hand may get caught.

.e Use both hands to hold the machine head when tilting it back or returning it to its original position. If only one hand

8-1. Daily cleaning procedures

The following cleaning operations should be carried out each day in order to maintain the performance of this machine and to
ensure a long service life.

Furthermore, if the sewing machine has not been used for a long period of time, carry out the following cleaning procedures
before using it again.

<Cleaning>

1. Turn the machine pulley to move the needle to the needle
up stop position.

. Open the slide plates at the left and right.

. Remove the bobbin.

. Clean the thread scraps from the rotary hook.

. Install the bobbin (and the bobbin case).

s w N

<Filling the oil tank>

Use only the lubricating oil (Nisseki Mitsubishi Sewing Lube
10N; VG10).

* If this type of lubricating oil is difficult to obtain, the recommended
oil to use is <Exxon Mobil Essotex SM10; VG10=,

1. If the lubricating oil level drops below the bottom
reference line (2) of the oil gauge window (1), be sure to
add more oil. (Refertop. 8 .)

<Checking>

1. Replace the needle if it is bent or if the tip is broken.

2. Check that the upper threads have been threaded
correctly. (Refer to page 16.)

3. Carry out a test sewing.

58420J,58450J,58720J,58750J 26



8. GLEANING

<Draining lubricating oil>

1. If the oiler (1) has filled with oil, unscrew the oiler (1) and
dispose of the oil inside it.
2. Screw the oiler (1) back into the oil pan.

8-2. Lubricating via the oil cover (every 6 months)

Use only the lubricating oil (Nisseki Mitsubishi Sewing Lube

10N; VG10).

* If this type of lubricating oil is difficult to obtain, the recommended
oil to use is <Exxon Mobil Essotex SM10; VG10>,

1. Tilt back the machine head.

2. Pour lubricating oil into the oil cover (1) until the oil level
reaches the reference line (2). (Referto p. 8 .)

3. Return the machine head to its normal position.

27 58420J,58450J,58720J,58750]



9. ADJUSTING THE ROTARY HOOK LUBRICATION AMOUNT

9. ADJUSTING THE ROTARY HOOK LUBRICATION

AMOUNT

A CAUTION

result.

e Be careful not to touch your fingers or the lubrication amount check sheet against moving parts such as the rotary
hook or the feed mechanism when checking the amount of oil supplied to the rotary hook, otherwise injury may

Use the following procedure to check the amount of oil being supplied to the rotary hook when replacing the rotary hook or

when changing the sewing speed.

Spattered oil
|

Correct Too little

Too much

<Guide to lubrication adjustment>

1. Tilt back the machine head.
2. Turn the oil adjusting screw (1) to adjust the height to
within 9-14 mm.

<Checking the lubrication amount>

1. Turn off the power switch.

2. Remove the thread from all points from the thread take-up
to the needle.

. Remove the needle and the babbin.

. Use the lifting lever to lift the presser foot.

. Turn on the power switch.

. Run the machine at the normal sewing speed for
approximately 1 minute without sewing any material
(following the same start/stop pattern as when actually
sewing).

7. Place the lubrication amount check sheet (2) to the left of
the rotary hook (the right side is the right side of the rotary
hook), and hold it in place while running the sewing
machine at the normal sewing speed for approximately 8
seconds. (Any type of paper can be used as the
lubrication amount check sheet (2).)

8. Check the amount of oil which has spattered onto the
sheet.

b w

<Adjusting the lubrication amount>

1. Tilt back the machine head.

2. Turn the adjusting screw (1) to adjust the lubrication
amount.

- If the rotary hook adjusting screw (1) is turned
counterclockwise, the lubrication amount becomes
greater.

- If the rotary hook adjusting screw (1) is turned
clockwise, the lubrication amount becomes smaller.

3. Check the lubrication amount again according to the
procedure given in “Checking the lubrication amount”
above.

* Turn the adjusting screw (1) and check the lubrication
amount repeatedly until the lubrication amount is
correct.

4. Check the lubrication amount again after the sewing
machine has been used for approximately two hours.

58420J,58450J,58720J,58750J 28



10. TROUBLESHOOT ING

10. TROUBLESHOOTING

* Please check the following points before calling for repairs or service.
* If the following remedies do not fix the problem, turn off the power switch and consult a qualified technician or the place of
purchase.

A\ CAUTION

A Tumn off the power switch and disconnect the power cord before carrying out troubleshooting. The motor will keep
turning even after the power is switched off as a result of the motor's inertia. Wait until the motor stops fully before
starting work.
The machine may operate if the treadle is depressed by mistake, which could result in injury.

Items with a **" in the “Page” column should only be checked by a qualified technician.

Problem Possible cause Page

1 | Machine does not operate
when power is turned on Is a breaker or fuse blown? *

and treadle is pressed. * Is the power cord disconnected?

.

2 | Upper thread is not tight. * Has the thread been threaded incorrectly?

If the thread is threaded incorrectly, thread it correctly. 14 19
F GG |- 15 the upper thread tension or lower thread tension too weak?
B LSS Adjust the upper thread tension or lower thread tension. 23
* s the thread take-up spring operating range too small?
Lower the position of the stopper. %

Lower thread is not tight.

If using a sewing machine with medium-weight material
SRS specifications, poor thread tightening may occur depending on the
type of material being sewn.

In such cases, replace the presser foot with one that has slots on
the underside, or replace the feed dog with a grooved feed dog.

wlivassl| v f//;?//ﬂf,’y{

Grooves
Slot i
3 | Loops appear in seam. * |s the thread path not smooth enough?
Use a file with a fine grain or sandpaper to polish smooth the
thread path.

4 7, v % = Is the bobbin not turning smoothly?

| [ SRR RS ; .
- SRS Ja Pull out the lower thread to check that there is no slackness in

the thread tension, or replace the bobbin or bobbin case.

* Is the thread take-up amount too large? 25
Adjust the thread take-up amount,

29 58420J,58450J,58720J,58750]



10. TROUBLESHOOT ING

Problem Possible cause Page
4 | Skipped stitches occur | * Is the needle tip bent? Is the needle tip blunt?
while sewing If the needle tip is bent or broken, replace the needle.

« |s the needle properly installed?

If it is inco I‘eci, install the needle co IeCﬂy. 1
"‘--..-....__"“'&:.., e machi e prope yt readed?

~
e
-~

o If itis incorrect, thread the thread correctly. 14 17
=~ + |s the presser foot pressure too weak?
Adjust the presser foot pressure. 24

+ Is the needle too thin?
Replace the needle with a needle that is one rank thicker.

* s the presser foot too high?

Adjust the height of the presser foot. *
« |s the thread take-up spring too weak?

Adjust the tension of the thread take-up spring. &
* |s the thread take-up amount too large? |

Adjust the thread take-up amount. | 25

5 | Skipped stitches at sewing | * Is the thread take-up spring tension too strong?

|
|
start Reduce the tension of the thread take-up spring. *
Thread unravelling at | « |Is the thread take-up spring operating range too large? ‘
sewing start Raise the position of the stopper. | 2
* |s the thread take-up at its highest position at the sewing start?
’[\ Set the thread take-up to its highest position at the sewing start. | 16
”‘“--H_:m_‘_ * |s the length of the upper thread trailing from the needle hole too |
S~ short? |
~JI Pull about 50 mm of thread through the needle hole at the |
sewing start. | 17

* Is the needle too wide? .
Try using a needle with a count that is one lower than the |
current needle.

* If sewing light or medium-weight materials, is a presser foot with

slots on the underside or grooved feed dog being used?
Use a presser foot without slots.
Use a feed dog without grooves.

Slot

58420J,58450J,58720J,58750J 30



10. TROUBLESHOOTING

Problem

Possible cause

Page

Uneven seam

Is the presser foot pressure too weak?
Adjust the presser foot pressure.
Is the feed dog too low?
Adjust the feed dog height.

Is the bobbin scratched?
If the bobbin is damaged, smooth it with an oiled grindstone or
replace it.

24

Large degree of puckering
(excess tension)

Is the upper thread tension too strong?

Make the upper thread tension as weak as possible.
Is the lower thread tension too strong?

Make the lower thread tension as weak as possible.
Are the thread take-up spring tensions too strong?

Make the thread take-up spring tension as weak as possible.
Is the thread take-up spring operating range too large?

Move the stopper to as high a position as possible.
Is the presser foot pressure too strong?

Adjust the presser foot pressure.
Is the thread take-up amount too small?

Adjust the thread take-up amount.

23

23

24

25

Material slippage

Is the presser foot pressure too strong?
Adjust the presser foot pressure.

24

Lower thread is tangled at
the sewing start.

Is the bobbin spinning direction correct when the lower thread is
being pulled?
Set the bobbin so that it turns in the opposite direction to the
more that 80 %.

rotary hook.
Is the bobbin turning smoothly?

Is there too much thread
If the bobbin is not turning smoothly, replace the bobbin.

wound onto the bobbin?
The bobbin  winding

Is a bobbin other that the light-alloy bobbins specified by Brother

being used?

amount should not be
Use only bobbins which are specified by Brother.

14 15

13

14 15

58420J,58450J,58720J,58750J




10. TROUBLESHOOT ING

Problem

Possible cause

Page

10

Upper and lower threads
are breaking.

Is the needle bent or is the needle tip broken?
Replace the needle if it is bent or broken.
Is the needle properly installed?
If it is incorrect, install the needle correctly.

Is the machine properly threaded?
If it is incorrect, thread the thread correctly.

Is the oil tank filled with lubricating oil?
If the level of lubricating oil is below the bottom reference line,
add more oil.
Is the upper or lower thread tension too weak or too strong?
Adjust the upper thread or lower thread tension.
Is the rotary hook blocked with dust or thread scraps?
Clean the rotary hook.
Is the upper thread may be loose because the thread take-up spring
operating range is too small?
Adjust the position of the stopper.
Is the rotary hook, feed dog or other part damaged?
If they are damaged, smooth them with an oiled grindstone or
replace the damaged parts.
Is the thread path damaged?
If the thread path is damaged, smooth it with sandpaper or
replace the damaged part.
Is the thread take-up amount correct?
Adjust the thread take-up amount.

11

14 17

23

26

25

1"

Broken needles

skl
- -

’/,

Is the material being pushed or pulled with excessive force during
sewing?
is the needle bent, is the needle tip broken, or is the needle hole
blocked?
Replace the needle.
Does the needle drop into the center of the needle hole in the feed
dog?
Check the needle drop position. If the needle does not drop into
the center of the needle hole in the feed dog, reinstall the feed
dog.
If the needle bar has rotated, rotate the needle bar to the
correct position.

Caution

« It is extremely dangerous to leave any pieces of broken
needle sticking in the material. If the needle breaks, search
for all pieces until the whole of the needle is found again.

* Furthermore, we recommend we recommend that through
steps be taken to account for such needles to comply with

product liability regulations.

11

58420J,58450J,58720J,58750]

32




NI

B
PARTS BOOK




ERHEREA/Parts Book

AJVAEBIE/MaChIng DOy «rrreereeeresssssssssssssiiiininiisi s 1
BJ:EEEELIML-F/Upper Shaﬁ meChaﬂism ..................................................................... 3
C1LEHFHERNEME/Needle bar rocking mechanism(58420J), 58720J) -+ 5
C2 112 nh5ER4/Needle bar rocking mechanism(58450J, 58750J) -+ 7
D £ J#ER4E/Needle bar flip-up mechanism(58450J), 58750J) 9
E ERIER(H/Presser fOOt MECANIGM: - 1
FJ‘E,T‘_EI:‘:'ZB{/_-F/Feed meChaﬂism ................................................................................ 13
GIEATHHENE /Feed Shaft MEChANISMY s 17
H%—I—,E‘ZELB,TL-F/GaUge parts ....................................................................................... 19
| TRAHER(E/LOower Shaft MECANISM e 19
JEERRERH /Rotary hook Mechanism(58CTTI0J=D)- - wwwrrrrrsrrrereninns 21
JZ.BETQE‘B{fF/Rotary hook mechanism(58CICI0J-F): s 25
K AR /LUDFICATION wrvrrereereseeeeressereemessseris i 29
L ZRESR /Thread MECRANIS e 33
N B2 /Bobbin Winder Mechanism e 35
O TR/ Thread trimmMer MECGNISI: -+ wwrresssrrreeeesssrreeeesseeiinins 37
P AL ER(A/Thread WIDEr MEChanism: e A1
QUBIAEERIE /QUICK TEVETSE MECRANISI ++vvrrrsoorrrroeerss oo 43
R.EBHSEB=ER4/Motor and Electronic control box mechanis - 45
S{éﬁé&ﬁ?&ﬁ\%g,{f—'_/(]u'ck reverse SWitCh mechanism ...................................... 47
T. B EHAFERIERE/AULO lifter COMPONENTS: e 49
7 BIHIHE ACCESSOTIES ++++eressseeersssseensssiteiisi s 51
S ZEZEE/Gauge parts list ( 58420)/58720)/58450)/58750)-D ) - 53

A (E/Gauge parts list ( 58420J/58720)/58450)/58750J-E ) -+ 54



A.

/Machine body




A. /Machine body
Fs “s SEHS — . HE Amt. .

No. Part No. Ref.Part No. FEHHET Name of parts oo3 | oo5 =it

1 112926001 140063001 THIEE Dowel pin 1 1

2 (12926002 SA3924001 ENHE Positioning pin 1 1

3 112922001 SA2929001 SBEZEE 12.5 Rubber cap,12.5 2 2

4 113837002 30337001 BIFRhE Plate with trademark 1 1

5 304030 [t Face plate 1 1 [58420J)/58720)
304031 SA4364101 [t Face plate 1 1 [58450J)/58750)

6 [S04032 062501416 1257 M5x14 Screw,pan M5x14 2 2

7 1504032 062501416 1257 M5x14 Screw,pan M5x14 3 3 |58000J-E

8 [S04029 062501216 1257 M5x12 Screw,pan M5x12 5 5 [58000J-D

9 [S04021 12ETM4x 4 Screw M4 x4 2 2

10 113812007 £ Buckle 2 2

m JWO01004 B Washer 2 2 |58000J-D

12 |304032 BER Rear cover 1 1 |58000J-E
304258 BER Rear cover 1 1 |58000J-D

13112922001 SA2929001 SBEZEE 12.5 Rubber cap,12.5 2 2

14 112922001 SA2929001 BEZEE 12.5 Rubber cap,12.5 1 1 [58420J)/58720)

15 S04028 062500816 1257 M5x8 Screw,pan M5x8 2 2 |58450J)/58750)

16 1129530002 SA2445101 HIAE S Bed leg,S 1 1

17 1129530001 SA2444101 AT L Bed leg,L 1 1

18 11231500100 AiERER Slide plate,L assy 1 1 [58000J-E
12915005 SA2447001 FERIB Slide plate,L assy 1 1 |58000J-D

19 112911001 SA2479001 HIRE Bobbin window 1 1

20 [1231500200 GERAN Slide plate,R assy 1 1 [58000J-E
12915006 SA2449001 aERAL Slide plate,R assy 1 1 |58000J-D

21 112911001 SA2479001 IR Bobbin window 1 1

22 11231500300 BUEER AR Slide plate f assy 1 1 [58000J-E
1291500300  [S36663051  |AEUHENRLBH: Slide plate f assy 1 1 |580000J-D

23 129515001 $34438051 12£TSM1/8"x40 L=4 Screw,flat SM1/8"x40 L=4 4 4

24 129517001 116010001 1RETSM13/64"x32 L=4 Screw,flat SM13/64"x32 =4 1 1




B. /Upper shaft mechanism




B. /Upper shaft mechanism
FS “s SEHS — - #HE Amt. R
No. Part No. Ref.Part No. BEBHER Name of parts oo3 | oob =i
1 112302001 fnt Upper shaft 1 1
2 112904001 SA4089001  |HkLeiTHRIE Thread takeup crank 1 1 [58420J)/58720)
12904006 SA4373001  |HkLeiTFRRIR Thread takeup crank 1 1 [58450J/58750)
3 [B04022 $25234001 BRafF 6004727 Ball bearing,600427 1 1
4 |B10002 S38707001 BRAfF 6004ZZNR Ball bearing,6004ZZNR 1 1
5 [12926201 SA6166001  |EHTFHIRH Crankshaft NBAR 1 1
6 [12923050 HEE 2.5 L=60 Wick, 2.5 L=60 T [ 1
7 111626003 113014000 S Wick cap 1 1
8 |S10017 $25260001 EE125T M6x0.75 L=5 [screw M6x0.75 L=5 2 2
9 ]12308001 SREREC XSRS Bobbin winder driving wheel 1 1
10 |S10019 EEIRET M6x6 Set screw,socket(f)yM6x6 2 2
1 1129530005 $25235001 125T M8x6 Screw M8x6 1 1
12 [S09017 $25236001 1257 M6x0.75 L=10 screw M6x0.75 L=10 1 1
13-2 (12938002 SA2861001  |PkEsiTsristmissk Thread takeup s-shaft unit 1 1
13-1 112938003 PheRLRiy Hinge Pin For Thread Take Up Lever 1 1
14-2 112938006 SA2935101  |Bk&edT-3 Thread takeup lever assy,s3l 1 58420J-003
12938007 SA2936101  [Bk&RAT-5 Thread takeup lever assy,s5! 1 1 [58420J-005/58450)
12938202 SA2937101 | HkERAT-7 Thread takeup lever assy,s7I 1 1 158720J/58750)
14-3 112922015 IBEE Rubber cap 1 1
14-4 112923031 A% 4x4 =40 Wick,4x4 L=40 1 1
15-1 |11626004 513160001 PiihiEEE Ttakeup slide block assy,2 1 1
15-2 (12926016 =4 Wick capp4 1 1
16 |B04021 076023800  |REKHH 60/2277 Ball bearing,radial 60/2277 1 1
17 112908002 SA2748001  |4HERERE Ball bearing bush 1 1
18 1510018 S23651001 EEIBETM6%0.75 L=6 |Screw M6x0.75 L=6 2 2
19 12935002 [SA2720001 |=IZUSTARE Timing pulley assy,U ST T | 1
20 1510018 $23651001 EEIBEIM6%0.75 L=6 [screw M6x0.75 L=6 2 2
21 (12303002 LHEHFATE Ball bearing bush 1 1
22 1510018 $23651001 EEIBEIM6%0.75 L=6 [screw M6x0.75 L=6 2 2
23 |B10009 $38710001 BR3HF 6204ZZNR Ball bearing,6204ZZNR 1 1
24 1304034 Fip Pully 1 1 [58000J-E
304259 Fip Pully 1 1 [58000J-D
25 |S10019 1257 M6x6 Set screw,socket(fyM6x6 2 2
26 [13811021 FroNEE& Handwheel lable 1 1
27 112935003 SA2463001 EBZEGH Timing belt 1 1
28 1510024 012061036 1257 M6x10 Set screw,socket(ft)M6x10 2 2
29 [12312012 SA2469001  |HkERATRAINE Thread takeup lever cover 1 1
30 |S04028 062500816 B2£T M5x8 Screw,pan M5x8 2 2
31 112912005 SA4537001 frss Dust cover 1 1
32 11291207900 |SA3058101 EER Shelter plate 1 1 [58420J)/58720)
12912082 SA4376101 R Shelter plate 1 1 [58450J)/58750)
33 112923001 SA3065001  |;HES Felt 1 1
34 12912006 SA3059101  |iEEHRZ A Holder,shelter plate 1 1
35 1504028 062500816 12£T M5x8 Screw,pan M5x8 1 1




/Needle bar rocking mechanism(58420] 58720J)

CL

'
_x\ _.ﬂ &
\l—~
|
.ff-llL\1||
| @ ™
4\% - \
[V e \
Y R
V&
3 S ./
X 1
O \ %
N A N
B co N (o ___“__
2 N i
o 4 A
L | b
— e
i E o
Vo ﬂ.l:.__
el \
e
—=\2
111..“L._ m.|._.




ClL /Needle bar rocking mechanism(58420J 58720))
7S "3 SEMHS . - #HE Amt. .
No. Part No. Ref.Part No. S Name of parts oo3 | oob &t
1 [1290200200 |SA4124301 FHTERNEhR A Needle bar rocker shaft assy 1 1
2 (1290100100 |SA3854001 |$tHF&EHE Needle bar base assy 1 1
3 112909001 SA2474201 NN Slide block slider 1 1
4 |S05058 018401036 I2ETM4%10 Screw,pan M4x10 2 2
5 [12902003 SA2475101 T Needle bar 1 1
6 (12905002 SA3710001  |§T#Fi856 Needle bar clamp 1 1
7 1129530021 062350816 P2ETM3.5%8 Screw,pan M3.5x8 1 1
8 112923021 112728001 Az 2x2 L=50 Wick,2x2 L=50 1 1
9 [12905003 SA37111071 EHTEImIEST Crank rod,nbar 1 1
10 12909002 SA3712001 Bk Slide block 1 1
11 12924001 SA2482001  |iREHHIR Needle bearing 1 1
12 112903001 SA2483001 HEE Case 1 1
13 [12928015 SA2484001 HE Washer,plain 1 1
14112923002 148394000 FHTEE Cap,nbar 1 1
15 [12912007 SA4007001 S F78RU Flat support,U 1 1
16 [S04030 062500616 I2ETM5%6 Screw,pan M5x6 1 1
1712912008 SA3848001 JHES FS2ZRD Flat support,D 1 1
18 112923021 S07465000  [;H%k L=200 Wick,L=200 1 1
19 112923003 SA3852001 SHES Flat 1 1
20 112908003 SA2485001 EE Set screw collar 2 2
21 |S10063 BEE825T M6x0.75 L=5 [Set screw,socket(ftyM6x5 L=5 4 4
22 (12903002 SA2486101 1EShiHHER Bush,R 1 1
23 [S04028 062500816 I2ETM5%8 Screw,pan M5x8 1 1
24 [S04031 062061616 P2ETM6Ex 16 Screw,pan M6x16 1 1
25 [1290501500 FHHERNRG Needle bar rocker lever assy 1 1
26 (12905004 SA2489001  |EHFHEEMEMT Needle bar rocker lever 1 1
27 |S05078 018062032  |#24&M6x20 Bolt,socket M6x20 1 1
28 (20128033 118735002 HE Washer 1 1
29 12905005 SA2490101  |EHFIE=IT Rocker link,NBAR 1 1
30 |S04034 $23460001  [#2ETM6x5 Screw,pan M6x5 2 2
31 112926005 SA4117001 1ELTAP Link shaft,NBAR rocker P 1 1
32 |S10019 012060636 1257 M6x6 Set screw,socket(ft)yM6x6 2 2
33 |12903003 SA4118001 1EoHTHEP Zigzag link bush,P 1 1
34 |S05016 018062532 M7 AIRIEMEx 25 Bolt,socket M6x25 1 1
35 12928002 SA2493001  |EE Washer,plain 2 2
36 12901010 SA2494001  |¥HFHERDEE Needle bar rock arm 1 1
37 |S05078 018062032  |#R4&M6x20 Bolt,socket M6x20 1 1




/Needle bar rocking mechanism(58450J) 58750))

C2.




C2. /Needle bar rocking mechanism(58450J 58750))

Fs “= SEHS . . HE Amt. PR
No. Part No. Ref.Part No. SRMFEIR Name of parts oo3 | omb SES
1 [1290201400 [SA4377001 SHFHEENtAB Needle bar rocker shaft ass 1 1
2 11290100600 |SA4378001 HTaHEHE Needle bar base assy 1 1
3 112909001 SA2474201 e Slide block slider 1 1
4 [S05058 018401036 125TM4x10 Bolt socket M4x10 2 2
5 112902015 SA4382001 SHFFARAEL Needle bar assy,L 1 1
6 [12902016 SA4385001 EHFFZEMAR Needle bar assy,R 1 1
7 [12902017 SA4387001 ETTHEIE A Needlee bar clamp ass 1 1
8  [11726003 149604001 5 1.5x5.8 Pin 1.5x5.8 2 2
9 [12927019 149605001 EoRIETEE Spring,clutch lever 2 2
10 11726004 149827001 t5 2x15.8 Pin 2x15.8 1 1
11 12912102 S34561101 1ERAER L Clutch stopper,L 1 1
12 112912066 S34562101 1ERAER R Clutch stopper,R 1 1
13 [11726005 149608001 B 2x17.8 Pin 2x17.8 1 1
4 [11727002 112609007 iR\ o Spring l 7
15 112912067 SA4391001 SpEE LR Spring holding 1 1
16 12953029 062260316 |#25TM2.6x3 Screw,pan M2.6x3 2 2
17 11726006 149610001 = Pin 1 1
18 [11727003 149611101 BEHEEE Spring,release pin 1 1
19 112901009 SA4392001 BoEs Pin cover 1 1
20 [129530030 062260516  [#25TM2.6x5 Screw,pan M2.6x5 1 1
21 112912068 SA4389101 EoRETAN Clutch lever ass 2 2
22 12912070 SA4395001  |@iBtrEmiR Slide block guide plate 1 1
23 112909013 S07575000 JERAE Slide block ass 1 1
24 112912071 SA4583001  |5tHFEfL Stopper,Nbar 2 2
25 [11727004 149622001 ST LERNEEREE Spring,Nbar stopper 2 2
26 12912072 SA4396001  |3@EE=E Spring cover 1 1
27 1504016 060350616 125TM3.5x6 Screw bind M3.5x6 1 1
28 (12912073 SA4397001  [§HFFEfik Rotate stopper,NBar 2 2
29 1129520005 SA4398001 125TSM3.5 Screw SM3.5 2 2
30 [S04016 060350616 [#2ETM3.5x6 Screw bind M3.5x6 2 2
31 |W01001 SA4399001 HE Washer,plane 2 2
32 [129530021 062350816 [#2£TM3.5x8 Screw pan M3.5x8 1 1
33 112923021 112728001 HEE 2x2 L=50 Wick,2x2 L=50 1 1
34 12905016 SA4393001  [§HFTREMEIEFT Crank rod,Nbar 1 1
35 112909010 SA4394001 AR Slide block 1 1
36 (12912074 SA4401001 JHES TS ZED Felt support,D 1 1
37 1504016 062350616 125TM3.5%x6 Screw bind M3.5x6 2 2
38 [12923027 SA4400001  |iMES Felt 1 1
39 110123002 107155001 FHTLERE Felt 2 2
40 (12912101 SA5155001 JHES ESRZRU Felt support,U 1 1
41 12923029 SA5237101 SHES Felt 2 2
42 [S04041 062350516 125TM3.5%x5 Screw pan M3.5x5 1 1
43 [S10025 014080831 ZFIRE] M8x8 Set screw,socket(CP)M8x8 4 4
44 112928021 154567000 #5653 Spacer,5.3 2 2
45 112908003 SA2485001 e Set screw collar 1 1
46 [S10063 BElEiEET M6X0.75 L=5 |Set screw,socket(f)M6x5 L=5 2 2
47 12903002 SA2486101 ZniHiHER Bush,R 1 1
48 [S04031 062061616 125TM6x16 Screw pan M6x16 1 1
49 11290501500 FHHERDAAA Needle bar rocker lever ass 1 1

49-1 ]12905004 SA2489001  [EHHEMEFT Needle bar rocker lever assy 1 1
50 1129513004 018062032 124M6x20 Bolt socket M6x20 1 1
51 [20128033 118735002 6 Washer 1 1
52 112905005 SA2490101 SHTHERDF Rocker link,NBar 1 1
53 |S04034 $23460001 1R5TM6x5 Screw pan M6x5 2 2
54 112926005 SA4117001 IZENATEHP Link shaft,Nbar rocker P 1 1
55 [S10019 012060636 1257 M6x6 Set screw,socket(f)M6x6 2 2
56 112903003 SA4118001 ZTHEP Zigzag link bush,P 1 1
57 |S05016 018062532 1E2REM6 % 25 Bolt socket M6x25 1 1
58 112928002 SA2493001 | Washer,plain 2 2
59 [12901010 SA2494001  [§HFHZEzEE Needle bar rock arm 1 1
60 |S05078 018062032 124M6x20 Bolt socket M6x20 1 1
61 [12903018 SA5332001  |imEL Bush,L 1 1
62 112923018 S48204000 H#4x4 L=150 Wick,4x4 =150 1 1




/Needle bar flip-up mechanism(58450]) 58750J)




D. /Needle bar flip-up mechanism(58450) 58750J)
Fs “s SEMS e - ¥E Amt. P

No. Part No. Ref.Part No. BB Name of parts oo3 | oob i

1 1233000800 TS Bk Needle bar reset solenoid 1 1 OI10E

2 [12327003 EEMSA B R solenoid reset spring 1 1 O I0E

3 [H501 PRAZFSRE9 Retaining ring,9 1 1 O10E

4 [12330009 PRAZFBIEER A Solenoid core 1 1 OI0E

5 [S05329 ERIRET Screw,pan 1 1 T 10E

6 |[NO1013 PR Nut 1 1 OI0E

7 1504021 ElEIRETM4 x4 Set screw M4x4 1 1 OI10E

8  [12312016 SnEER Reset connector 1 1 0 10E

9 [12312017 FETRES Holder plate cover 1 1 O 10E

10 |S04032 062501016 IRETM5 %14 Screw pan M5x14 2 2

11 [12312018 IR Indication plate assy 1 1 O10E

121207511011 EEIRETMAx5 Set screw M4 x5 4 4 O 10E

13 112312019 SNEBHETER Solenoid mounting plate 1 1 O 10E

14123520001 ERIZETM4 Shoulder screw,M4 2 2

15 |12312021 ER Push lever 1 1

16 12312022 [E1TIR Plate,push lever 1 1

17 1504041 062350516 $2£] M3.5%5 Screw pan M3.5x5 2 2

18 112922004 104833001 REZEE4.3 Rubber cap,4.3 2 2

19 1231202000 ERATHZAM Stop lever shaft assy 1 1 O I0E
1291206000  [SA4406001  |EfziFaEE Stop lever shaft assy 1 1

20 11729071 047301842 SEEHAW3X18 Pin spring roll AW3x18 1 1

21 1123530004 SA4408001 124l Stud,L 1 1

22 1123530005 SA4409001 1242S Stud,S 1 1

23 [12972061 SAAATIIO |k Flipup holder plate T | 1

24 518964001 RIS IRES Label 1 1

25 [S04028 062500816 IRETM5%8 Screw pan M5x8 2 2

26 |12903016 SA4412001 WESOE Ball guide bush 1 1

27 112927022 150820001 SEEE Spring 1 1

28 |11724001 071063550 NERT/4 Bearing ball 1 1

29 12304001 SA4413001  [4mEE Arm,lever shaft 1 1

30 |S05004 062501416 12ETM5x14 Screw pan M5x14 1 1

31 123520002 SA5588001 12£TM4 Shoulder screw,M4 1 1

32 [11727007  |SA4414001 |2 Spring > | 2

33 [12312006 SA4415001 B Slide shaft bracket 1 1

34 |S04028 062500816 12ETM5x%8 Screw pan M5x8 2 2

35 112312007 S07588101 BT Slide shaft 1 1

36 [12312008 SA4416001 BRIR Support plate,slide shaft 1 1

37 12927018 149863001 SpE Spring,plate 2 2

38 [12303003 SA4417001 BN Set screw collar 3 3

39 |S10007 014400432 EEIRETMAx4 Set screw,socket(CP)M4 x4 5 5

40 123511004 SA4418001 SE2ET Guide screw 1 1

41 [207510M EIEIREIM4 x5 Set screw M4x5 2 2

42 12311010 RN B RN Solenoid mounting plate 1 1

43 [12312002 SA4402001  [fE~tRéBs Indication plate assy 1 1

44 12922004 104833001 BREZEE4.3 Rubber cap,4.3 2 2

45 [12312003 SA5336001  [IBiRES Holder plate cover 1 1

46 |S04032 062501016 12ETM5x14 Screw pan M5x14 2 2

47 112312004 SA4404001 ER Push lever 1 1

48 1123520001 SA4441001 ERIRETM4 Shoulder screw,M4 2 2

49 [12912059 SA4405001  [JEFFIR Plate, push lever 1 1

50 [S04041 062350516 1257 M3.5%5 Screw pan M3.5x5 2 2

51 (12927017 SA5333001 SEEE Spring 1 1

52 (12330010 ERE RS Hall sensor 1 1

53 [S04021 ElEIRETMAx4 Set screw M4x4 1 1

54 (12312023 EREREE LR Hall sensor mounting plate 1 1

55 [2075110M ElEIREIM4 x5 Set screw M4x5 2 2

56 12347001 RRRIRE Sk Magnet 2 2

10




E.

/Presser foot mechanism

{

i

i
2

T T )

11




E. /Presser foot mechanism
Fs = SEMHS .. " 8 Amt. .
No. Pa{: No. Ref.f;: No FEEETT Name of parts fﬁ? oo5 i
1 [12903004 |SA2495001 |FEATHHE Presser bar bush 1 1
2 |S04028 062500816  |#2£TM5x%8 Screw,pan M5x8 1 1
3 [123S30002 T iRE M14 Presser adjusting screw M14 1 1
4 1123516001 ETIEE M14 Presser adjusting nut M14 1 1
5 112905006 |SA7607001 |MESHT Spring guide 1 1
6 |1627002 |S07346101 ERE Presser bar spring,5 1 1
7 112902004 [SA2496001  |EEHFT Presser bar 1 1
8 12905007 [SA2498001 |EATBMG Guide bracket,PBAR 1 1
9 [129512001 |S25289001  |#2#&M6x10 Bolt,socket M6x10 1 1
10 12904002 [SA2499001  |[EFFL2FHAK Presser bar lifting crank 1 1
1 112311007 |S31006001 BEHRTF Lifting lever 1 1
12 |124S30009 [S39051001  [#2ET(FEREB)M3.5x12  |Screw,pan(s/p w) M3.5x12 1 1
1311291300100 |S07353001  |#AZetReR{4t Tension release plate assy 1 1 |580000J-D
1291330100 [SO7351001  |#aekteBE Tension release plate assy 1 1 |58000J-E
141509018 012061832 12ETM6x18 Set screw,socket(ft)M6x18 1 1
15 INO1012 012061832 I23M6 Nut M6 1 1
16 12912010  [SA2501001 AIERNERT Presser bar lifting lever 1 1
17 12912090 BERT Knee lifter connecting rod 1 1
18 1129520001 |SA1179001 ERARETMS Shoulder screw,M5 1 1
19 (11626008 [S07349001  |RIREIAEH Pbar lifting lever shaft 1 1
20 (12908004 |SA2504001 |&£E Set screw,collar 1 1
21 [S09019 012500536  |#RETM5x5 Set screw,socket(ftyM5x5 2 2
22 (12927002 |S07355051 |3 Spring extension 1 1
23 [S04032 062501416 |#2£TM5x14 Screw,pan M5x14 1 1
24 [N0O1014 021500106 NAIZEMS Nut 1T M5 1 1
25 (12912095 A EEITIT Knee lifter lever 1 1
26 12912600 =TT Knee lifter bar 1 1
27 [129S20001 |SA1179001 SIRETMS Shoulder screw,M5 1 1
28 [129520002 |SA2165001  |ERIZETM6 Shoulder screw,M6 1 1
29 (129520001 [SA1179001 EARETMS Shoulder screw,M5 1 1
30 12928016  [SO7350001 BE Washer,plain 1 1
31 [1291230100 |S07529001  [#ALEATLEA Thread release connecting rod assy 1 1
32 [H05002 048030342  |#4EEIE3 Retaining ring ,E3 1 1
33 [12930301 |SA2677001  |#AZkEBE: Tension release wire 1 1
34 [NO1014 12FFSM3/16"%32 Nut SMSM3/16"x32 2 2
35 12912302 [SA2678001  [fatkEBLLE Wire holder 1 1
36 |S04028 062500816  |#2£TM5x%8 Screw,pan M5x8 2 2
37 12912303  |SA2679001  |#AZkEBZk Wire holder 1 1
38 |S04038 062060816  [12£TM6x%8 Screw,pan M6x8 2 2

12




/Feed mechanism

—————— e ———— ——

13




F. /Feed mechanism
Fs “s SEMS e . HE Amt. .
No. | PartNo. | RefPartNo. FEET Name of parts o03 | oob i
1 1290200500 |SA3062001 PNl s Feed regulator assy, 11 1 58420)-400
1290200500 [SA3062001 Pl s Feed regulator assy, 11 1 1 |58720J/58750)
1 (1290200600 |SA2509001 tigeRiaH Feed regulator assy 1 |58420J-400
1290200600 [SA2509001 tigeiaM Feed regulator assy 1 1 158450)
2 [12909003  |SA2511001 BREME Guide plate 2 2
3 |S04029 062501016 IRETM5 %12 Screw,pan M5x12 4 4
4 112909004  |SA2512001 TBERE Slide block assy 1 1
5 112923018 SA2515001 Az 4x4 L=150 Wick,4x4 =150 1 1
6 12912014 SA2516001 YHRESEN Stopeer 1 1
7 |S04033 062060816 I2ETM6%8 Screw,pan M6x8 1 1
8 [1290500800 (143611201 EARIEFT Frocker connecting rod assy 1 1
9 [12905009 (143612100 EARET Feed rocker connecting rod 1 1
10 |11624002  [118954000 RETHR Needle bearing 1 1
1 (12910001 SA2518001 XA R OES5 Level feed eccentric wheel 5 1 1 158420J)/58450)
12910201 SA2791001 XAl R 7 Level feed eccentric wheel 7 1 1 |58720J/58750)
121116514005 1257 Set screw 1 1
13 11015150M BENERHRFEMIRE] |Set screw 1 1
14 (1290400800 IKFEERHES S Feed rocker arm5 assy 1 1 158420J/58450)
1290400900 IKFEERE TR Feed rocker arm7 assy 1 1 |58720)/58750)
14-1 112904003  |SA2521001 IKFIEREES Feed rocker arm5 1 1 158420J)/58450)
12904201 SA2793001 IR ET Feed rocker arm7 1 1 |58720J/58750)
15 1S05078 018062032 I2EMEx 20 Bolt,socket M6x20 1 1
16 112905010 143613051 =R/ INERF Link 1 1
17 11626010 143616001 e Shaft 1 1
18 111629002 048060342 14REIE6 Retaining ring ,E6 2 2
19 11231100200 FHEEARER4 Stitch length dial, 4 1 58420
20 11231100300 FHEEARERS Stitch length dial,5 1 158420)
1231100300 FHEEARERS Stitch length dial,5 1 1 158450)
1231100400 FHEEARERT Stitch length dial,7 1 1 |58720J/58750)
21 1129530007 [SA3056001 EREEEGES Feed regulating stud 1 1
22 12912304  |SA2541001 BIREIRFIR Reverse stitching lever plate 1 1 |58000J-E
23 1101511022 I2ETSM3/16"x 28 Screw,SMSM3/16"x28 1 1
24 110122016 108549001 Ozl O Ring 1 1
25 |M426022 $50098101 EfH Positioning pin 1 1
26 |M427034 (100328001 LEEptEREE Notch spring 1 1
27 |11412079 InE iR Dial lock lever 1 1
28 |M427035 SEPEE Spring 1 1
29 112909005  [SA2525001 ERRETIES 5 Feed regulator 5 1 1 158420J)/58450)
12909201 SA2796001 ERRETIES 7 Feed regulator 7 1 1 |58720J/58750)
30 |S10021 016061031 ZEI2ET M6x10 Set screw,socket(cn)M6x10 2 2
31 12905011 |SA2526001  |{#as&iErT Connecting rod 1 1
32 112910002 SA2527001 % Eccentric shaft 1 1
33 |S10019 012060636 I2ETM6Ex6 Set screw,socket(f)M6x6 1 1
34 1129520003 [SA2528101 ERIRETM6 Shoulder screw,M6 1 1
35 112902007  [SA2529101 IS 1mih TR Shaft,Rlever TR 1 1
36 112929003  [048080342 P4REES Retanining ring ,E8 1 1
37 |1628003 025100132 SEEES10 Washer,plain S 10 1 1
38 12912017 SA2530001 B Spacer 1 1
39 (304033 S07374109 BlEERF Reverse stitching lever 1 1
40 12927005  |SA2531001 PEE Spring 1 1

14




/Feed mechanism

—————— e ———— ——

15




F. /Feed mechanism

Fs “"s SENS . " =2 Amt. .
No. Part No. Ref.Part No. BEEER Name of parts oo3 | oob &
41 [12912018  |SA3067001 FRSM Lever guide 1 1 |58000J-D
42 (12922002  |S48367000 SERE Rubber 2 2 |58000J-D
43 [129S11001  |SA6592001 $2ETMS Screw,pan M5 1 1

45 (40122016 {104821001 BEZ2£10.5 Rubber cap,10.5 1 1

46 [S04028 062500816 IRETM5x%8 Screw,pan M5x8 2 2

47 112912019  |SA2532001 Efg Stooper 1 1

48 [S04029 062501216 BRETM5% 12 Screw,pan M5x12 1 1

49 112928018 1025050236 SEEREIMS Washer,plain M5 1 1

50 |12927006 |S07376001 VAT e EE Feed regulator spring 1 1

51 |12912020  |SA2533001  |s@EEtEss Spring hook 1 1

52 |S04038 062060816 I2ETM6x 10 Screw,pan M6x10 1 1

53 S04029 062501216 I2ETM5 %12 Screw,pan M5x12 1 1

54 INO1017 021500106 7NFRIREIMS Nut 1 M5 1 1

16




/Feed shaft mechanism

17




G. /Feed shaft mechanism
F= “= SEMHS . . #HE Amt. PR
No Part No. Ref.Part No. FEMHEIR Name of parts oo3 | oob SES
1 112903005 [SA3855001 ERIMEL Bush,l:frocker shaft 1 1
2 112923005  |SA3965001 SHES Felt 1 1
3 112923018 SA4028001 JHEE 4x4 1=220 Wick,4x4 =220 1 1
4 112903006  [SA2543001 ERIMER Feed rocker shaft bush,R 1 1
5 (12923018  [108802001 SHZE 4x4 =250 Wick,4x4 =250 1 1
6 510022 SA2544001 EEIRE] M6x8 Set screw M6x8 1 1
7 1510019 012060636 1R5TM6x6 Set screw,socket M6x6 1 1
8 12908005 |SA2546001 e Set screw collar 2 2
9 |S10018 523651001 ZEIBETME%0.75 L=6|Set screw,socket M6x0.75 L=6 4 4
10 12902008  [SA3840001 =R Feed rocker shaft 1 1
11 [1290700200 EHRENAN ST Feed bar st fork assy 1 1 [58000J-D
1290720100 |SA6150101 EHEXAHE TR Feed bar tr fork assy 1 1 |58000J-E
121207511006  |SA2927001 1257 M6x14 Screw, M6x14 1 1
13 11628005  [025060132 SFEVEIS6 Washer,plain S 6 1 1
14 |S07005 SA2566001 P25TM3.5%12 Set screw M3.5x12 1 1
15 [N01016 021350106 128M3.5 Nut 1M3.5 1 1
16 12912021 SA2553001 FXIR Forked plate 1 1
17 1129530010  |SA2554001 ARZE Adusting screw,hight 1 1
18 [S04035 062400616 1ZETM4 %6 Screw,pan M4x6 1 1
19 112923006  [SA3990001 SHES Flat 2 2
20 [12923007 [SA3887001 SHHES Flat 1 1
21 12912022 SA3888001 HES/ESE Flat holder 1 1
22 (12928019 025030132 SEEVES3 Washer,plain S 3 1 1
23 [S04036 062300416 I2ETM3 x4 Screw,pan M3x4 1 1
24 (12910003  |SA2550001 Eh e LM Feed bar shaft 1 1
25 [12928003  |SA2551001 HC)RE Thrust ring 2 2
26 |S10019 012060636 H12ETM6 %6 Set screw,socket(f)M6x6 1 1
27 (12904004  [SA2555001 X Feed rocker base arm 1 1
28 [S01059 SA2928001 B2ETM5x 13 Screw,M5x13 2 2
29 (12923018 SA4538001 HE 4x4 1=180 Wick,4x4 =180 1 1
30 [1290900600 [SA2806001 BIERaAl Feed bar slide block assy 1 1
31 [S02018 SA6308001 P25TM2 x4 Screw,flat M2x4 4 4
32 12912023 |SA4009001  [Hzksz2e Wick support 1 1
33 |S04035 062400616 1ZETM4 %6 Screw,pan M4x6 2 2
34 (12923018 SA2724001 JHZ4x4 1=400 Wick,4x4 =400 1 1
35 (12921002 SA4011001 #felviiE L=100 Oil tube,L=100 1 1
36 [12905012 EHeX Feed bar fork 1 1
37 112907001 EFRST Feed bar , st 1 1 158000J-D
12907202 1E#ST Feed bar , st 1 1 [58000J-E

18




H. /Gauge parts

/Lower shaft mechanism

19



H. /Gauge parts
FS | 45 Part | ZEHS = " = Amt. P
No. | No. | RefPartNo. FEETT Name of parts oo3 | oob i
1 [x sl Needle clamp ass 1 1 [58020i0
2 [116511012  [116323001 BRETSMI/64" x40 L=4  |Screw,SMSM9/64" x40 =4 2 2 |58420J/58720)
3 | R Needle plate 1 1
4 1129530014  [S11244001 FRIRETSM11/64" x40 L=[ScrewSM11/64" x40 L=7 1 1
5 129517003 100032004 SEELA2ETSM1/64" x40 L=|Screw,flatSM11/64" x40 L =8 1 1
6 |x JERIERS Presser foot assy 1 1
7 1129511010 |113050001 12¥TM3.5 Screw,M3.5 1 1
8 |x EhT Feed dog 1 1
9  [129513002 [S07494001 12£]SM1/8x44" L=7 Screw,w/socket SM1/8x44" | =7 2 2
10 |% FTRBMHL Needle clamp assy,L 1 1 |58020)0
1 |*x FTRBMHR Needle clamp assy,R 1 1 |58020)0
12 [129515006 013660412 IRETSM1/8" x40 L=4 Screw,SM1/8"x40 L=4 2 2 |58450J/58750)
13 129515007 ]S13085001 PRETSM1/8"x40 L=5.5  |Screw,SM1/8"x40 L=5.5 2 2 |58450J/58750)
14 1117511023 |149831101 BRETSM1/8" x40 L=7 Screw,SM1/8"x40 =7 2 2 |58450J/58750)
*SEHATFRBZ /X Reference gauge parts list
/Lower shaft mechanism
HS Part | ZEHS = - #HE Amt. JEN
No- T No. | Refpart No. FEEET Name of parts oo3 | oob i
112903011 [SA3890001  |rEtERrEihEL Rotary hook base bush,L 1 1
2 112923023  |SA4585001 S Felt 1 1
3 12303001 R EEHER Rotary hook base bush,R 1 1 [58000J-E
12903012 [SA3891001 TEREEHER Rotary hook base bush,R 1 1 158000J-D
4 112923023  [SA4585001 S Felt 1 1
5 12902010  [SA2571001 T Lower shaft 1 1
6 12910005  |SA2759001 AEOE F-lifting eccentric wheel ass 1 1 [58000-D
12910302 [SA2580101 EMROE F-lifting eccentric wheel assy 1 1 [58000J-E
7 1S07004 SA2575001 I2$TM6x0.75 L=6 Set screw, (f)M6x0.75 L=6 1 1
8 [12903013  |SA2584001  [MEE Ball bearing bush 1 1
9 [B10002 $38707001 BREHE 6004ZZNR Ball bearing,thrust 6004ZZNR 1 1
10 |S10020 SA2585001 EEiEETM6x0.75 L=10 |Screw,socket(ft)yM6x0.75 L=10 1 1
11 [S09017 S23651001 EEi2ETM6x0.75 L=10 |Screw,socket(ft)yM6x0.75 L=10 1 1
1212935004  |SA2587101 ELHDEMH Timing pulley assy,D 1 1
13 |B10009 158115001 Bkih# 6204ZZNR Ball bearing,thrust 6204ZZNR 1 1
14 [S10020 SA2585001 EEiEETM6x0.75 L=10 |Screw,socket(ft)yM6x0.75 L=10 1 1
15 [S10023 SA4213001 EEREIM6x0.75 L=10 |Screw,socket(CP)M6x0.75 L=10 1 1

20




/Rotary hook mechanism(58L110J-D)

J1.

21




J1. /Rotary hook mechanism (58L110J-D)
S "s SEHS . " = Amt. .
No. Part No. Ref.Part No. RS Name of parts oo3 | oo5 &t
1 12918008  |SA2955001 S28(F) Rotary hook base(L) 1 1 |58420J)/58450J-D
12918201 SA2959001 BER(A) Rotary hook base(L) 1 1 |58720J/58750J-D
2 [1160301 SA4029001  [retd EimE Rotary hook shaft bush 2 2 |58420J/58450J)-D
11803001 S09259001 e EiHE Rotary hook shaft bush 2 2 158720J/58750J-D
3 112928004 |S09260001 i ERBA 1.2MM Thrust ring, A:1.2MM<t=1.2> 2 2
12928005  [SA4038001 I EE1.0MM Thrust ring<t=1.0> 2 2
12928006  [S09261001 BB 1.4MM Thrust ring,B:1.4MM<t=1.4> 2 2
12928007  |SA4444001 ihEEEB 0.8MM Thrust ring,0.8MM<t=0.8> 2 2
4 |11624004  |S07420000  |i&EtHdA Needle bearing 2 2
5 1629004  [SO7419001 15 e Retaining ring 2 2
6 12903008 |SA6474001  |KEASIHED Rotary hook shaft bush 2 2
7 12905013 SA3856001 DERENERT Opener link 2 2 158420J/58450)-D
12905303  |SA3857001 DEEET Opener link 2 2 |58720)/58750J-D
8 112905014  [SA3859001 DEEINT Opener lever 2 2 158420J/58450)-D
12905304  [SA3861001 DEEIT Opener lever 2 2 |58720)/58750)-D
9 112902009 [SA2560001 DEREEITH Shaft,Olink 2 2
10 |12928008  [025710132 FEE Washer,plain 2 2
11 [NO1017 021500316 NAREMS Nut3 M5 2 2
12 12926009  [SA3889101 DEIITIRH Olever shaft 2 2
13 112923018 SA4026001 AL 4x4 1=100 Wick,4x4L=100 2 2
14 1S09019 012501031 HRETM5 x5 Set screw,socket(f)M5x5 2 2
15 111612014 538212001 paysady Opener 2 2
16 129513003 |154965001 12£JSM3.57x8 Bolt,socket SM3.75x8 2 2
17 (12912024 [SA2562201  |hEtelEEE=L Rotary hook base cover,L 1 1
18 [S04037 062300612 12ETM3%6 Screw,pan M3x6 8 8
19 112925003  [SA2572001 IRNEAES (K) Spiral gear 2 2
20 [s08007 SA2574001 IRETM6x0.75 L=5 Set screw, (ft)M6x0.75 L=5 4 4 [S08005
21 1507009 SA2575001 125TM6x%0.75 L=6 Set screw, (ftfM6x0.75 L=6 2 2 [S07004
22 12925004  [SA6301001 IZRESEO (/N Spiral gear 2 2
23 1510063 SA2574001 125TM6x%0.75 L=5 Set screw, (ftfM6x0.75 L=5 6 6 [510029
24 112928009  |SA3054001 HE L Thrust washer,L 1 1
25-1 12912055 SR Felt support 1 1
25-2 112923032 |SA6424101 S Felt 1 1
26 1504035 062400616 I2ETMAx6 Screw,pan M4x6 2 2
27-1 112912054 HESZR Felt support 1 1
27-2 112923016 SA4044001 S Felt 2 2
28 504035 062400616 I2ETM4x6 Screw,pan M4x6 2 2
29 112923008  [SA4012001 S Felt 2 2
30 [12912027  [SA3894001 LR Felt support 2 2
31 |S04035 062400616 I2ETMAX6 Screw,pan M4x6 2 2
42 112918009 SA3956001 BERH) Rotary hook base(R) 1 1 158420)/58450J-D
12918202 SA3960001 RZR(A) Rotary hook base(R) 1 1 |58720J/58750J-D
43 [12912028  |SA2563301 e E SR Rotary hook base cover,R 1 1 |58000J-D
44112928010 SA2579001 HE Specer 1 1
45 [12912052  |SA6425101 JHESZEUR Felt support UR 1 1
46-1 (12912053 SA4045001 HESZEDR Felt support DR 1 1
46-2 (12923015 S Felt 1 1

22




/Rotary hook mechanism(58L110J-D)

J1.

23




J1. /Rotary hook mechanism(58L110J-D)

Fs "s SEMNS e " g Amt. .
No. Part No. Ref.Part No. RS Name of parts oo3 | oo5 it
47 112912031 [SA6462001  |IEREREEEFL Rotary hook base cover,FL 1 1
48 12912032 |SA6463001  |FEteEEEEFR Rotary hook base cover,FR 1 1
49 1129530011  |SA6417001 P2ETM4 %12 Screw,M4x12 4 4
50 [129511003  |SA2556001 PRETMEx 25 Screw,M6x25 2 2
51 ]129511003  [SA2556001 12ETM6 % 25 Screw,M6x25 2 2
52 (20628003 115947101 THERA Washer,plain 6.35 2 2
53 [12903009 |SA2722001 EBA Pinch sleeve A 2 2
54 (12903010 SA2565001 EEB Pinch sleeve B 2 2
55 12912033 [SA2567001 IR Needle upper positioning plate 2 2 |58000J-D
56 (12910004  |SA2568001  |J&To4h Needle upper positioning shaft 2 2 |58000)-D
57 [S04038 062061016 P2ETM6Ex 10 Screw,pan M6x10 4 4 158000J-D
58 [wWO01003 025060136 SEEAEIS6 Washer,plain S6 4 4 158000J-D
59 (11618001 S01928151 By Bobbin 2 2 158420J/58450)

11818001 509285051 B Bobbin 2 2 158720J/58750)
60 1291800600 DERRAEH Rotary hook assy 2 58420J-003
1291800700 TEtRLEH Rotary hook assy 2 [58420J-005
1161800400 pEtRiA1E (Er= )  [Rotary hook assy(C) 2 2 |58420J-CD
1171800100 TEtRLBH Rotary hook assy 2 2 [58450J-D
1291802600 pEtRiAE (Er= )  [Rotary hook assy(C) 2 2 |58450J-CD
1181800200 TEtRLBH Rotary hook assy 2 2 [58720)-D
1291802700 pEtRiAE (Er= )  [Rotary hook assy(C) 2 2 |58720J-CD
1191800100 TEtRLBH Rotary hook assy 2 2 [58750)-D
1191800400 BET?QH# (E/=) [Rotary hook assy(C) 2 2 [58750J-CD
61 112918029 wBOE (EF) Bobbin case assy(C) 2 2 158450J-CD
12918030 BOHE ( Er=) Bobbin case assy(C) 2 2 |58750J-CD
XS CRREFIEE

24



/Rotary hook mechanism(58L110J-E)

J2.

47

6

—_—— . ——

o — — — — — — — — —

25



J2. /Rotary hook mechanism(58L.110J-E)
FE | #S SEMHS . W Amt .
No. | PartNo. | RefPart No. SHBEETN Name of parts 003 | 005 &t
1 [12301006 $22(/5) Rotary hook base(L) 1 1 [58420J/58450J-E
12301008 1Bk Rotary hook base(L) 1 1 [587201/58750)-F
2 160301 [SA4029001  |retm timE Rotary hook shaft bush 2 | 2 [58420/58450)
11803001  |S09259001  |rigki HaE Rotary hook shaft bush 2 | 2 [587201/58750)
3 [12928004 [509260001  [#hrHEA 12MM  [Thrust ring A1.2MM<t=12> 2 | 2
12928005 |SA4038001  |4hIEE1.0MM Thrust ring<t=1.0> 2 | 2
12928006 |S09261001  |#hIE#EB 14MM  |Thrust ring,B:14MM<t=14> 2 | 2
12928007  |SA4444001  |#hE#EB 0.8MM  |Thrust ring,0.8MM<t=0.8> 2 | 2
4 [11624004  [S07420000  |&btahE Needle bearing 2 | 2
5 11629004  [S07419001  |tath_timikE Retaining ring 2 | 2
6 [12903008 |SA6474001 |ifeteimzED Rotary hook shaft bush 2 | 2
7 [12905013  [SA3856001 |4t Opener link 2 | 2 [58420/58450)
12905303 |SA3857001 | Ebtmidett Opener link 2 | 2 [587201/58750)
8 [12905014  [SA3859001 |9zttt Opener lever 2 | 2 [58420/58450)
12905304 |SA3861001 | atF Opener lever 2 | 2 [587201/58750)
9 [12902009  [SA2560001 [ ktmizEtTam Shaft,Olink 2 | 2
10 [12928008 [025710132 @ Washer,plain 2 | 2
1 [N01017 021500316 | <fBiZEMS Nut3 M5 2 | 2
12 12926009 [SA3889101 [ eiTicth Olever shaft 2 | 2
13 [12923018  [SA4026001  [3f&E 4x4 L=100 Wick,4x4L=100 2 | 2
14 [509019 012501031 [#2§TM5x5 Set screw,socket(f)M5x5 2 | 2
15 [11612014  [S38212001  |[H&®W Opener 2 | 2
16 [129513003 [154965001  |#2§TSM3.57x8 Bolt,socket SM3.75x8 2 | 2
17 12912024 [SA2562201  |hEteEEs=L Rotary hook base cover,L 1 1
18 [504037 062300612  [#BETM3x6 Screw,pan M3x6 8 | 8
19 [12925003 [SA2572001  |#ZHEHEEE(K) Spiral gear 2 2
20 [s08007 SA2574001  [#5TM6x0.75L=5  |Set screw,(f)M6x0.75 L=5 4 | 4
21 [S07009  [SA2575001  |#B&TM6x0.75L=6  |Set screw,(foM6x0.75 L=6 2 | 2
22 [12925004 [SA6301001  |iZhEtste() Spiral gear 2 | 2
23 [s10063 SA2574001  [#5TM6x0.75L=5  |Set screw,(f)M6x0.75 L=5 6 | 6
24 [12928009 [SA3054001 |2 L Thrust washer,L 1 1
25-1 12912055 SR Felt support 1 1
25-2 12923032 [SA6424101 s Felt 1 1
26 [S04035  |062400616  |#B£TM4x6 Screw,pan M4x6 2 | 2
27-1 (12912054 TSR Felt support 1 1
27-2 12923016  [SA4044001  |3Es Felt 2 | 2
28 [S04035  [062400616  |#B£TM4x6 Screw,pan M4x6 2 | 2
29 [12923008 [SA4012001  [ifEs Felt 2 | 2
30 [12912027 [SA3894001  [jeEsze Felt support 2 | 2
31 [S04035 062400616  |#BETM4x6 Screw,pan M4x6 2 | 2
32 [129520301 [SA2717001  |mefui®sT Stopper screw 3 | 3 [58420)
33 [12927302  [SA2826001  [ama Spring 1 1 [58420)

26




/Rotary hook mechanism(58L110J-E)

J2.

47

6

—_—— . ——

o — — — — — — — — —

27



J2. /Rotary hook mechanism(58L.110J-E)
S “s SENS e & Amt. .
No. Part No. Ref.Part No. FEBHHEAR Name of parts oo3 | oo5 &
34 112301007 BIER(A) Rotary hook base(R) 1 1 [58420)/58450J-E
12301009 2Z8(H) Rotary hook base(R) 1 1 [58720J/58750J-E
35 12312015 FEAREREER Rotary hook base cover,R 1 1 |58000J-E
36 112928010 SA2579001 B Specer 1 1
37 12912052  |SA6425101 SHESZEUR Felt support UR 1 1
38-1 112923015 JHES Felt 1 1
38-2 [12912053  |SA4045001 JHESZEDR Felt support DR 1 1
39 12912031  |SA6462001  |hEteEEEESFL Rotary hook base cover,FL 1 1
40 |12912032  [SA6463001 TR EREEFR Rotary hook base cover,FR 1 1
41 (129530011 |SA6417001 IRETMAx12 Screw,M4x12 4 4
42 129511003 |SA2556001 IRETMEx 25 Screw,M6x25 2 2
43 [129511003  |SA2556001 IRETMEx 25 Screw,M6x25 2 2
44120628003 115947101 FHaHRA Washer,plain 6.35 2 2
45 112903009  |SA2722001 EEA Pinch sleeve A 2 2
46 (12903010 SA2565001 EE8 Pinch sleeve B 2 2
47 11618001 S01928151 210 Bobbin 2 2 158420J/58450)
11818001 S09285051 Bt Bobbin 2 2 158720J/58750J
48 (12918022 148602001 RIOEEEE Bobbin Spring 2 2 158420J/58450J)-E
12918024 [S09286000 I EEEE Bobbin Spring 2 2 |58720J/58750J-E
49 1291801400 BERRLBF Rotary hook assy 2 2 |58420J-E
1291801500 BERRLBF Rotary hook assy 2 2 |58450J-E
1291801600 FERRLBF Rotary hook assy 2 2 |58720)-E
1291801700 FERRLBF Rotary hook assy 2 2 |58750)-E

28




/Lubrication

I < 43 43— —60

|29 -¢

128 &

=60
030

29— F—30

29




/Lubrication

FS | 45 Part | sEH4ES e HE Amt. .
No. No. Ref.Part No. PEBHFEAR Name of parts oo3 | oo5 &t
112911004  |SA4205101 A QOil tank assy 1 1
2 1129530009 |SA3040001 #ima 8.6 Oil feeding pipe,8.6 2 2 |58420)/58720)
129530009 |SA3040001 {5 8.6 QOil feeding pipe,8.6 4 4 |58450J/58750)
3 (12936002 |SA3946001 HEEEL QOil terminal 1 1
4 112921006 [SA2956001 #relEL=135 |Oil tube L=135 1 1
12921006  |SA2956001 #EReiEL=135 |Oil tube L=135 2 2 158450J/58750)
5 12923018 AL 4x4 =400  [Wick,4x4 =40 2 2
12923018 JHZL 4x4 =400  |Wick4x4 =40 4 4 158450J/58750)
6 (12922009 [140327001 EEE Rubber cap,6.3 2 2
7 112912038  |SA3055101 HE¥E Tube clip 2 2
12912038  |SA3055101 HE S Tube clip 4 4 158450J/58750)
8 [S04028 062500816 IRETM5%8 Screw,pan M5x8 1 1
9 [12922001 SA2929001 BREZEE12.5 Rubber cap,12.5 3 3
12922001 SA2929001 BEE2.5 Rubber cap,12.5 4 4 158450J/58750)
10 (12923010  |S38266000 HES Rotary hook shaft felt 1 1
12923010  |S38266000 JHES Rotary hook shaft felt 2 2 |58450)/58750)
11-1 112923035 SR Felt assy 1 1
11-2 (12923036 JHESER Felt assy 1 1 158420)/58720)
12 12912035 SA4033101 SRR Felt support 1 1
13161910003 fe$L3x80 Cable band 3x80 2 2
14112921002 HEL=280 Tube L=280 1 1 158450)/58750)
15 (12923018 JHZL 4x4 1=380  |Wick, 4x4 =380 1 1
16 12912065 SA5154001 HE 728 Tube support 1 1 158450)/58750)
17 [S04028 IRETM5%8 Screw,pan M5x8 1 1 [58450)/58750)
18 [S05079 018081236 124EMBx 12 Bolt,socket M8x12 1 1 158420)/58720)
19 12922006 REZZE8 Rubber cap,8 1 1
20 (12922013 [{081038070 O~ EP38 O ring P38 1 1
21 (12921006  |SA2723001 “e v mEL=210 |Oil tube =210 1 1
22 (12923019  |SA2724001 JHZEL =400 Wick,L=400 1 1
23 (12912038  [SA3055101 HE¥E Tube clip 3 3
24 (129530016 [0A5501006 1248 (FEE)MS Screw,pan(S/P washer)M5x10 2 2
25 (12901007  [SA3896001 Sl QOil block,L 1 1
26 [129520004 |SA6475001 HEEEZE QOil adjusting screw 2 2
27 (001004 081004070 O ElP4 O ring P4 2 2
28 12922007 |SA6468001  |#&EzitF Rubber packing 2 2
29 [12922008 |SA6423001  |hEtemmEhE Rotary hook shaft felt 2 2
30 (12923012 SA6415001 HES Felt 2 2
31 112922016 (142274101 KREZZE4.3 Rubber cap,4.3 2 2
32 12911005  |SA3037001  |EekEBHt Subtank assy 1 1
33 12936004 #H5hEA 8.6 QOil feeding pipe 1 1
34 (12922010  |SA3060001 IS Valve packing 1 1
35 [12901008  [SA3898001 SR QOil block,R 1 1
36 [129530017 |0A4400806  [iZi& (A @)M4  [Screw,pan(S/P washer)M4x8 2 2
37 12912036 |SA3045201  |BlifEZesEseA Subtank setting plate, A 1 1
38 12912037  [SA3046001 e Subtank setting plate,B 1 1
39 [S04033 062060816 I2ETM6x8 Screw,pan M6x8 2 2
40 112921006  |SA3044001 e lEL=242 |Oil tube L=242 1 1
41 112936003  |S51815001 JHEES3.8 Oil feeding pipe,3.8 4 4
42 112911006 SA6472001 HEREIER Tube support 1 1
43 (12928011 [SA3923101 et e DA Rotary hook base D packing 2 2
441504039 062401616 12ETM4 <16 Screw,pan M4x16 4 4
45 112923014 |SA2604001 JHES Felt 1 1
46 112912039  |SA2605001 SRS Felt support 1 1
47 1504030 062500616 I2ETM5%6 Screw,pan M5x6 1 1

30




/Lubrication

I < 43 43— —60

|29 -¢

128 &

=60
030

29— F—30

31




/Lubrication

Fs

45 Part

2EHS

HE Amt.

= S
No. | No. | RefpartNo. | Tty Name of parts oo3 | oos i
48 112923018  |109405001 JHEE 4x4 1=100  [Wick,4x4 L=100 1 1

49 120123021 108801001 L 4x4 =350  [Wick,4x4 =350 1 1

50 12911007 SA2606101 HE QOil cover 1 1

51 [12923012  [148743001 S Felt 2 2

52 [12912040  [SA3048101 SHEEZRA Tube support,A 1 1

53 112912041 SA3049001 HEELRB Tube support,B 1 1

54 |S04035 062400616 $ZETM4 %6 Screw,pan M4x6 1 1

55 12912042  [SA6473001 HESO Tube guide 1 1

56 12922012  [140890009 HS QOil cap 1 1

57 112923030 |112753001 S Felt 2 2

58 [S04038 062061016 12ETM6x10 Screw,pan M6x10 3 3

59 |W01003 025060236 SEEBEIM6 Washer,plain M6 1 1

60 [12923037 |SA6423001  |hEtdimisEs Rotary hook shaft felt 2 2

61 12926013 |SA6416001 HEETHE Rubber presser 2 2

62 (12927020 [SA4508001 HER Tube clip 4 4

63 12923050 HES Felt 2 2

64 12921005 HE ((4xpb) Tube(p4xb) 2 2

32




/Thread Mechanism

L.

L

40

™
N s

33



L. /Thread Mechanism
S “"s SEMS .. #HE Amt. P
No. Part No. Ref.Part No. FEHEAR Name of parts oo3 | oo5 Bt
1 [1231300200 [SA3417301 LA TAM3 Upper Thread Tension Assy , 3 1
2 [12927008  |SA3415001 FebrgEE -3 Tension Spring, L 2
1 [1291300400 |SA2607301 AT ALES Upper Thread Tension Assy , 5 1
2 [12927009  |SA3416101 FeLigE -5 Tension Spring , LL 2
3 12912043 SA4212001 BESHEET Tension Plate Ass 1 1
4 12922020  |SA2613001 =F Cap 1 1
5 12927010  |SA2614201 SEEEL Thread Takeup Spring,L 1 1
6 [1291300500 [SA2615001 SoAl Guide Assy,T/Takeup Spring 2 2
7 [12928035  |SA2619001 B Spacer 1 1
8 [12927011 SA2623201 SEEER Thread Takeup Spring,R 1 1
9 12903014 SA2620001 WE Collar 1 1
10 112908006  |SA2621001 EfE Stopper Support 1 1
11 [NO1013 021300106 1263M3 Nut,1M3 1 1
12 1129515006 [SA2626001 125TM3.5 Set screw, (cp)M3.5 1 1
13 [129511008  |SA2624001 EERE Spring guide set screw 1 1
14 12913022 SA2625001 BT e Adujusting thumb 1 1
15 1129515006 [SA2626001 125TM3.5 Set screw, (cp)M3.5 1 1
16 112903015 SA2627001 WE Collar 1 1
17 1129530044 [SA2628001 B2 Tension nut 1 1
18 112912044 SA2629001 SHEIRAAR Stopper 1 1
19 1129517004 [061350616 12TM3.5%6 Screw,flat M3.5x6 1 1
20 112912084 SA2824001 EH2ETM3.5 Nut,whirlstop M3.5 1 1
21 112912045 SA2630001 FRAZAR Stopper 1 1
22 1129530026 [062350512 BRETM3.5%5 Screw,pan M3.5x5 1 1
23 112913007 145446001 KR Disc,tension 4 4
24 (12913008 [159805001 R ERE Tension disc presser 2 2
25 112911008 520681000 T PEE R Wacher 2 2
26 1123516002 [S20682105 L ERELERS Tension nut 2 2
27 112928036  [144504001 INEERRE Thread guide disc 4 4
28 112927012 154560101 INFEEEA Pretension spring,A 2 2
29 [129530012  [155510001 REIRE Tension nut 2 2
30 [12913009  |SA2632001 AERIR Tension releade plate 1 1
37 1509019 012500536 B2ETM5 x5 Set screw,socket(ftyM5x5 1 1
32 [12927013  [S38274001 NS Treleadw spring 1 1
33 [129530020 [SA2633001 RIRETM3.5 Shoulder screw,M3.5 2 2
34 [12926011 SA4506001 AEREEL Tension release pin,L 1 1
35 [12926012  |SA4507001 MAERTER Tension release pin,R 1 1
36 [12912046  |SA2634001 %Sm@u Thread guide,U:arm 1 1
37 1129517004 1061350616 12ETM3.5%6 Screw,flat M3.5x6 2 2
38 112912047  |SA2635001 SR Thread quantity adjust 1 1
39 [129530027 [062300616 IRETM3 %6 Screw,pan M3x6 1 1
40 [S04028 062500816 IRETM5x8 Screw,pan M5x8 2 2
41 [13822001 = IR IEIE R FLE | Rubber plug 2 | 2
42 1510019 012060636 12ETM6x6 Set screw,socket(ftfM6x6 2 2
43 112313001 —fiR%a Thread retainer 2 2
44 112902011 SA2637001 AR Bar.tension release 1 1
45 112912049 |SA2638001 £Sm[M Thread guide,M:arm 1 1
46 129517002 [SA2640001 12ETM5x8 Screw,flat M5x8 2 2
47 111623022 114941001 TS Felt 1 1 [58000J-D
48 112926010  |SA6378001 HEEIDAH Tension Stud 1 1
49 112912048  |SA2639001 %SmD Thread guide,D:arm 1 1 158000J-D
12912049  [SA2638001 £Sm[M Thread guide,M:arm 1 1 158000J-E

34




/Bobbin Winder Mechanism

1

f——————i——*f—f—‘

| — i — i o, . i

35



N. /Bobbin Winder Mechanism
Fs H= SEHS — . e Amt. R
No | PartNo. | RefPartNo. BEBHHEAR Name of parts 503 | oo5 &t
1 1233100400 |SA1971101 EikeRAN Bobbin Winder Unit 1 1
2 |HO5012 048040342 R4 Retaining Ring,E4 1 1
3 [1231100900 [SA1975001 SR B-Winder Shaft Support Assy 1 1
4 112302002  |SA1978001 SREHH Bobbin Winder Shaft 1 1
5 001008 081009070 OFZ BP9 O Ring,P9 1 1
6 12928021 025060136 SEEAE]S6 Washer,Plain S6 1 1
7 112935005  |SA1980001 G Bobbin Winder Wheel 1 1
8 |S09019 012500536 HEETM5 x5 Set Screw,Socker(FT)M5x5 2 2
9 (12922014 $25789000 REZEE 29 Rubber Ring,29 1 1
10 1231000200 |SA1981101 SORCAN Bobbin Presser Cam Assy 1 1
11 |12910007  |SA1982101 R E Bobbin Presser Cam 1 1
12 12302003 SA1983001 TR Bobbin Winder Arm Shaft 1 1
13 1509019 012500536 HRETM5x5 Set Screw,Socker(FT)M5x5 1 1
14 |HO5012 048040342 HEE4 Retaining Ring,E4 1 1
15 112328001 025060136 SEHES6 Washer,Plain S6 2 2
16 |12304004  [SA1984001 ROEER Bobbin Presser Arm 1 1
17 1S05231 062401216 B2ETM4 %12 Screw,Pan M4x12 1 1
18 [12312009  [SA1985001 RIOE Bobbin Presser 1 1
19 1123511006 |S23418002 12ETM4 x5 Screw,M4x5 1 1
20 12911009 SA1988001 TR EE Bobbin Support 1 1
21 112312013 SA1989001 AT Bobbin Winder Lever 1 1
22 112907014 SA1990101 JREE Spring 1 1
23 12907015 |SA1991001 SHE Bobbin Winder Base Spring 1 1
24 112922030 |SA2190001 O 21 O Ring 1 1
25 [123511015  |SA1992101 et EIEIRE] Bobbin Winder Fixed Screw 3 3
26 [11419001 SA1360101 )4 T) Knife 1 1
27 (114511015 | TH2ETSMI/64" x40 L=6 |Screw SM9/64"x40 L=6 2 2
28 (1381300600 BEREE AT Bobbin Winder Tension Assy 1 1
29 (10112005 SeektE Disc , Tension 2 2
30 |11427006 FeteigE Tension Spring 1 1
31 (13811004 ELIEE Tension Nut 1 1
32 |11413022 SRR Song Line board 1 1
33 |112513004 Feteasi Folder spool 1 1
34 1114516001 1825 Nut 1 1

36




/Thread trimmer mechanism

37



O. /Thread trimmer mechanism
FS | 45 Part | SEHS e . HE Amt. .
No. No. Ref.Part No. SR Name of parts oo3 | oob &t
1 12915117 BUEREEIR Cover for trimming 1 1
2 1502003 —FIIELIRE] M4x5 Screw M3x6 2 2
3 (12319001 xE/] Fixed knife 2 2
4 1123517001 TEJIMEE] SMI-64x40=4.5|Screw SM9/16x40 L =4.5 6 6
5 (12309001 EJIZE Fixed knife holder 2 2
6 |S05005 EAE=L P97 AI2ET M5x12 |Screw M5x12 4 4
7 1123530003 EJJETIREIM3 Fixed knife adjustable screw 2 2
8 1305511005 TNTIIRETSMO/64 x40 L=4 [Screw SM9/64x40 =4 2 2
9 [12319002 &17] Movable knife 2 2
10 1201511001 BBETSM3/32"x56 L=4.7 [Screw SM3/32"x56 =47 8 8
11 112327001 iERE A Adjust spring plate 2 2
12 12327002 [RLRIRIFE The bottom line to keep the spring [ 2 2
13 [S02034 —FIIELIRET M3x8 Screw M3x8 4 4
14112309002 ENJI3EER Movable knife holder 2 2
15 ]1230400100 Ak Movable knife bar assy. 2 2
16 12304001 NI Movable knife bar 2 2
1712329001 NJIIREDEE Movable knife drive pin 2 2
18 12309003 TJIRENEE Knife drive roller 2 2
19 12309004 =NTIIKED B R Knife drive roller 2 2
20 [12309005 HJ)SMmEEER (L) Knife guide frame cover(L) 1 1
21 112309006 IS m@mEE (L) Knife guide frame 1 1
22 1505328 EAE=L P97 A2ET M3x10 |Screw M3x10 3 3
23 |S02010 —FIISLIRET M3x14 Screw M3x14 2 2
24 12309007 ]S MEERR) Knife guide frame cover(R) 1 1
25 [12309008 NS M@EER) Knife guide frame 1 1
26 1505329 EAE=L P97 AERET M3x14 |Screw M3x14 1 1
27 [12304002 PIERATHTL Trimming shaft L 1 1
28 (12312015 PIERIERTFL Trimming connector L 1 1
29 12304003 PIEATAT R Trimming shaft R 1 1
30 129520302 HHASRETMS Screw M5 3 3
31 [12912313 TIEIETR Trimming connector R 1 1
32 112928018 SEEEIMS Washer 5.3 2 2
33 |S04028 1257 M5x8 Kcrew M5x8 2 2
34 1504029 IZETM5 %12 Kcrew M5x12 2 2
35 12901302 BRI S IE LR Solenoid lever bracket 1 1
36 12912307 PlEsasEt RS Thread trimmer solenoid bracket 1 1
37 1504038 +F—FELRE] M6x10 |Kcrew M6x10 2 2
38 1233000500 BULRFRRLAAA Thread trimmer solenoid assy. 1 1
39 (129520307 K EFTIEMMAIREIME |Screw M6 2 2
40 (12903308 g Bush 2 2
41 112905302 BREEETEM L Connector ASM L 1 1
42 306516002 EHRIREME Levorotation Nut M6 1 1
43 1123530001 KERDER Connecting Rod Length Adjustment| 1 1
44 1123516003 12FFSM15/64"'x 28 Nut SM15/64"x28 1 1
45 12905301 BREETAEM R Connector ASM R 1 1
46 [1230500300 KEEDEFERE Connecting Rod Adjustment Assy 1 1
47 |S04031 P2ETMEx 16 Screw,pan M6x16 2 1
48 112912312 FAFHE Knife main lever shaft bracket 1 1
49 510019 $25] M6x6 Screw M6x6 2 2
50 |12928023 BB E] Rubber cushion 1 1
51 11290130300 FFFEH Knife main lever assy 1 1
52 |NO1014 NEBIEEMS Nut T M5 1 1
53 |W02001 SREHE2-5 Washer spring 2-5 1 1

38




/Thread trimmer mechanism

39



O. /Thread trimmer mechanism
FS | 45 Part | &EHS e . #HE Amt. .
No. No. Ref.Part No. FEHHEA Name of parts oo3 | oob &t
54 |W01004 BE Washer plain 1 1
55 [129520304 INERATHIAIARET M4 Screw of separator pole M4 1 1
56 [S04029 PRETM5 %12 Screw,pan M5x12 1 1
57 (12928302 HE Washer 1 1
58 12927303 sHE Spring 1 2
59 12912332 FALZRAT Tension release lever 1 1
60 |NO1016 I2FM3.5 Nut M3.5 1 1
61 1501030 12$TM3.5%9.7 screw,pan M3.5x12 1 1
62 12903307 LR Roller 1 1
63 1129520306 RECH Roller 1 1
64 112912310 PIERHIR Connecting plate 1 1
65 (12928301 SA2860001 |HE] Washer 1 1
66 (12926301 |SA2651001  |t]&4H Thread trimming driving rod 1 1
67 |S09019 012500536  [4#2ETM5x5 Set screw,Socker(FT)M5x5 1 1
68 [12908301 [SA2644001 |EBRskIEL Thread trimming solenoid joint 1 1
69 112912308 SA2646001  |EBHLSEHT Solenoid lever 1 1
70 (129520303 |SA2647001 |EERZSKITASH Solenoid lever stud 1 1
71 1120511010 148546001 5 Plunge pin 1 1
72 |H05008 048070342  [#4FEIE8 Retaining ring ,E8 1 1
73 112902302 |SA2658001 |=E4Fih knife main lever shaft 1 1
74 112027001 |S07509001 |3@& Spring 1 1
75 112310001 ISl Cut Cam 1 1
76 [12928303 BH Washer 2 2
77 1510025 A7 BMinEEIRE] M8x8|Screw M8x8 2 2
78 [12912309  |SA2648001 |4k Fastening band 1 1
79 1504033 062060816  |#ZETM6x8 Screw,pan M6x8 1 1
80 [S02007 EIRIRET M3x6 Word screw M3x6 2 2
81 11230900600 7 )SmERLEH Knife guide frame(L) Assy. 1 1
82 1230900800 N SEZRRIEH Knife guide frame(R) Assy. 1 1

40




/Thread wiper mechanism

P.

e s e et e o e

/Optional 5800 0J-100E) ~—

41



P. /Thread wiper mechanism
Fs “"s SENS . = Amt. .
No. Part No. [ Ref.Part No. G Name of parts oo3 | oo5 &
1 [1233000300 [SA2680001  |¥3£&EBRAsEALE Thread wiper solenoid assy 1 1
2 [12330004  [148511001 SRS Plunger 1 1
3 |HO5011 048090342  [$4EEIE9 Retaining ring ,E9 1 1
4 112022003  [S38426000 |#REZE Rubber cushion 1 1
5 [12030010  [S02664001 [34FF% Thread wiper switch 1 1
6 12022004  [S02665000 |EBZEiEsk Terminal connector 1 1
7 1129530302 25T (FERF)MAx6 screw,pan M4x6 4 4
8 [129530027 [062300616  [42FTM3x6 screw,pan M3x6 2 2
9 112912315 140647101 B&EET Cord holder 1 1
10 |S13006 062400616  |#2ETM4x6 screw,pan M4x6 1 1
1 112312014 SA2732001 |FBREAZ IR Solenoid bracket 1 1
12112311006 |SA2696001 |EBHAKE Solenoid cover 1 1
13 129513004 125TM4 <8 screw,pan M4x8 1 1
14 {S04028 062501016 [4#2FTM5x8 screw,pan M5x8 2 2
15 ]120S11010 148546001 5 Pin 1 1
16 1291231700 [SA2682101  |EBHASKIEFTAE(E Solenoid link assy 1 1
17 112912318 SA2685001 |ZEIEENR Driver 1 1
18 112012023 S07549101 HEIEER Link 2 2
19 112926302  |S07550001 |%H Pin 1 1
20 [12903304 |SA2504001 |£E Set screw collar 1 1
21 1S09019 012500536  [#REFTM5x5 screw,pan M5x5 2 2
22 [12912320  [sA8745001 |EfuiR Stopper 1 1
23 [S04028 062500816  [#RFTM5x8 screw,pan M5x8 2 2
24 (12928018 1025050236  |FEES Plain washer 5 2 2
25 (12004006 |S07552101  |#3%kz=s8 Thread wiper supporter 2 2
26 1120513003 [062661212 IRETSM3.18-44x 12 screw, SM3.18-44x12 2 2
27 (12927304  |SA2684001 |38%5 Spring 1 1
28 [S04028 062501016 [4#2FTM5x8 screw,pan M5x8 2 2
29 [12912321 S07553001  [#3%kss Thread wiper 2 2
30 [129511005 [S07424001  |#257SM3.18-44x4 Set screw,SM3.18-44x4 2 2
31 [129302300 R FIRLRERAH Nest less e-edvice 1 1 |1%Hc/optional

42




/Quick reverse mechanism

Q.

1

43



Q. /Quick reverse mechanism
Fs “s SEHS e - #HE Amt. .
No. | PartNo. | RefPartNo, FEET Name of parts o3 [os| o0
1 1233000600 BISEFBRL AR Quick reverse solenoid assy 1 1
2 112930311 154729001 Bt Solenoid core 1 1
3 |H05005 154730001 [#5REIETS Retaining ring ,E15 1 1
4 112022001 154731000  |i&AER Rubber cushion 1 1
5 12912323 [SA2535101  |EBHASAEEE Solenoid base 1 1
6 [129530016 062500812  [t&i&(mEE)M5x10 screw,pan M5x10 3 3
7 |S04038 062061016 [4#2£TM6Ex10 screw,pan M6x10 2 2
8 12926303  [SA2992001 |1EEHE Pin 1 1
9 |H03003 048060142 |$HEl5.6 Retaining ring ,5.6 1 1
10 [12928018  [153138001 HE6.5 Washer,plain 6.5 1 1
111291233000 |SA2536001 |EBRESRRRFFLEIE Solenoid lever assy 1 1
12112904303  [SA2540001 |4%HEA Reverse crank 1 1
13 1S10021 016061031 EEIRET M6x10 screw,pan M6x10 2 2
14112926303  [SA2992001 |1EE:E Pin 1 1
15 [S10019 012060636  [#2£TM6x6 screw,pan M6x6 2 2
16 [12903305 [SA2539001 |EBmekrhTim Solenoid lever shaft 1 1
17 |S05078 018062032  [4#2£TM6Ex20 screw,pan M6x20 1 1
18 [12928002  |149095009 | Washer 1 1
19 11203001 153132000  |BlIERHRFENE Oil tube 1 1

44




/Motor and Electronic control box mechanis

/ Direct drive double needle lockstitch special

45



/Motor and Electronic control box mechanis

Fs H= SEHS . . HE Amt. .

No. Part No. | Ref.Part No. SRS Name of parts oo3 | oob &t
1 [S04028 I2ETM5x8 screw,pan M5x8 3 3 [58000J-E
2 1123120M 3z Cord holder 1 1 158000J-E
3 [12912333 %X Cord holder 1 1 |58000J-E
4 12912317 % Cord holder 1 1 |58000J-E
5 195100119 FBNLESFA M (Bet@ZEselh )|Motor cover asm.powermax 1 1
6 (1383300900 BT ( BotEsE ) Motor grating sensor asm 1 1
7 1509022 GB/T 77-2000 #2£TM3x4  [screw M3x4 1 1
8 |S09113 GB/T77-2000425TM6x 6 screw M6x6 1 1
9 95100124 BT TRk Motor rotor 1 1
10 |HO3001 GB/T894.1-1986%4 815 Snap ring 15 1 1
11195100120 FBVLE TSRk ( AchRsEseth )|Motor stator,powermax 1 1
12 |13811060 A4-0238EBHL BB HIRE Protection cover 1 1
13 |W02058 GB 93-198738#d5(fEHEE) |Spring washer 5 4 4
14 951505001 RABELIZETMS5x75  [screw M5x75 4 4
15 [S09113 GB/T77-2000425TM6 %6 screw M6x6 1 1
16 [S09022 GB/T 77-2000 #25TM3x4  |screw M3 x4 1 1
17 11233300200 StEB{ERRABA ( 8E4mA958 )|Motor cover asm.powermax 1 1

1233300600 FEER(EAREBAN ( ARFRRADES )|Motor cover asm.zobow 1 1
18 [951S15011 LA BIRETM3 < 12 screw M3x12 5 5
19 1233300100 58420)—{KEB1z (#8Z% ) Electronic control box 1 1 [58000J-E
20 (12311008 B EIR Wire cover plate 1 1 [58000J-E
21 112311001 58420JE8B3F S5 Electronic control casing 1 1 [58000J-E
22 11231100100 58420)EB ¥z S75E4 Electronic control box 1 1 |58000J-E
23 (13826009 “akE Pin 1 1
24 12922015 REZEE Rubber plug 1 1
25 114513001 FEIZEIEIREIMS5 %20 screw M5x20 4 4
26 |W02058 GB 93-198738#d5(fEHEE) |Spring washer 5 4 4
27 1233300300 RAEEREMF Control panel 1 1 |58000J-E
28 12333005 SETEIXERIZE(T19) Direct drive electronic control 1 1 [58000J-D

46




/Quick reverse switch mechanism

a7



/Quick reverse switch mechanism

7S H= sEMHS .. . #H= Amt. R
No. Part No. | Ref.Part No. BB Name of parts oo3 | oob st
1-1 11233000100 BI4EFFX (BLEDKT ) 5V [Reverse actuator assy 1 1 |58050)
1-2 1233000200 Bl4EFFX (BLEDKT ) 5V [Reverse actuator assy 1 1 |58050)
2 |S04030 SA2689100 |#E£TM5x6 screw,pan M5x6 2 2
3 112312010 Kz Stopper 5 5 [58000s-D
12312010 Kz Stopper 1 1 |58000J-E
4 [S04030 062500616  [t12ETM5x6 screw,pan M5x6 1 1
5 (1231201 Kz Stopper 1 1 |58000J-E
6 |S04030 062500616  [t2ETM5x6 screw,pan M5x6 1 1

48




/Auto lifter components

49



T. /Auto lifter components
s H= SEHS — . HE Amt. .
No. | PartNo. | RefPartNo. SHBEEAT Name of parts e e B
1 1201512005 PR A EIREIRE T screw 4 4
2 [12912210 FERSA AR 2R Right bracket 1 1
3 [12912200 PR e 2R Left bracket 1 1
4 1S04028 B2ET M5 x 8(5E5R) screw,Pan M5x8 3 3
5 11233000700 A EREREB LB Solenoid asm. 1 1
6 [113516004 A=A Flange nuts 2 2
7 1129530050 JEEMIEE S Link pin 1 1
8 |N01028 I2EIMB ((§EEE) Nut M8 1 1

50




Z. /Accessories

51



Z. /Accessories

Fs | S Part | SEHS . - HE Amt. P
No. No. | RefPart No. S Name of parts 503 | o005 S
1 [30131029  [122991001  [MiEBmRIBRIES Accessory Bag 1 1
2 [10131004  |142443001 [#28227] (/)\) screwDriver,1.9x52 1 1
3 10131003 [118837001 [#B%7] () screwDriver,3.4x70 1 1
4 110131002 S17774001 18227 (K) screwDriver,4.7x250 1 1
5 130131006  [100887001 #F (8mm ~10mm ) Wrench 1 1
6 20131046  [142002001 |A7<ABIRF2 Hexagonal Wrench,2 1 1
7 (30131010 154125001 A7SEIRE3 Hexagonal Wrench,2.5 1 1
8 [30131012 142721001 A7 HBIRF4 Hexagonal Wrench,3 1 1
9 20131056  |149570001  [A7<FEiRF6 Hexagonal Wrench,5 1 1
11 111617002 107415014 HETDP x5 (#14) Needle ,DPx5 4

11 110117002 107415022 HETDP x5 (#21) Needle ,DPx5 4
12111618001 501928151 B Bobbin 2 2 |58420J)/58450)
12111818001 S07741001 iy Bobbin 2 2 |58720J/58750)
13 110111011 NIES-2E Head Rest 1 1
14 120131037 $55663001 HEE Qil Tank Assy 1 1
15 (40131017 144226001 [N Head Cover 1 1
16 |12911014 145573000  |BAISIEFHRAT Knee Lifter Complying Bar 1 1
17 140931025 ®FE (9Imm ~1Tmm ) Wrench 1 1
18 112901011 SA2692101 HE QOil Pan 1 1
19 111636007 149578000  [¥BRl4mE Bush 1 1
20 [12902019  |SA2582001 |pEfsiidm Knee Lifter shaft 1 1
21 12912087 SA2590001 |E¥=HAtm Knee Lifter 1 1
22 (101512002  [S25344001 1242M6 Bolt, M6 1 1
23 [417510003 [S25475101 12ETM6x19 Set screw,M6x19 2 2
24 [NO1012 021060306  [/<ARIERIM6E Nut,3M6 2 2
25 [1162701 _ [515889001 |Shvez Twist Spring T | 1
26 |H05010 146293001 [#5REEE10 Retaining Ring,E10 1 1
27 (12912088 153230101 Jiygis:] | Drain 1 1
28 [S01031 S23418002  [#2£TM4x5 screw,M4 x5 2 2
29 (1011203100 (143882001 HSLEZ AN Head Hinge 2 2
30 (10122060 143910009 HSLEREIEE(6-1) (A% ) |Rubber Cushion 2 2
31 (12922017  |SA1962001  |SLEREHES Head Cushion 2 2
32 [12922018  |SA1963001  |SLERRHER Head Cushion 2 2
33 [101S30010  [109714000 DIESEEENIES) Nail 4 4
34 (11631008 114486002 HEE Oiler 1 1
35 (11631008 114483002 JHEEEAE Qiler Ass 1 1
36 1160101000 [S38300001 ISTEERAH Knee Lifter Assy 1 1
37 12912417 |146039121  |igiFaEsk Knee Lifter Bracket 1 1
38 [101S12003  [100463021 JRNFFIESLARET Knee Lifter Bracket , screw 1 1
39 [129S12002 [S35820021 HELIRETMO screw,Pan M6 1 1
40 [12912414  [S38278001 [1BAEHF Knee Lifter Bar 1 1
41 112912415 S34756021 1RER Knee Lifter Plate 1 1
42 112912416 114967021 BRI ESL Knee Lifter Plate Stopper 1 1
43 1101512004 |110087021 125TM6 screw,Pan M6 1 1
44 (10122024 [S31885001  |i4htRinsh Knee lifter plate cover 1 1
45 [1233100600 £REREAM 3DRTHF Cotton Stand Assy,3DRTHF 1 1

52




B EEBRRZE/Gauge parts list(58420)-D/58720J-D)

ElLdT
£ PR 2HF | w6 )
Needle £l
Needle Feed Dog Feed Dog | Presser Foot
Clamp Needle Plate 03 B A ol
gauge(mm) Assernly (-oo3) (-omb) ssembly
1/8(3.2) 1293401100
5/32(4.0) 1293401200
3/16(4.8) 1293402600
1/4(6.4) 11634001 [ 12915004 12914001 | 1291600200
3/8(9.5) 1293400100
5/16(7.9) 1293401400
1/2(12.7) 1293401700
5/8(15.9) 1293401800
7/8(22.2) 1293403200
125.4) 1293401900
1-1/4(31.8) 1293402000
1-13/16(46) 1293400500
1-1/2(38.1) 1293402100
1-5/8(41.3) 1293402900
1-7/8(47.6) 1293403000

EHEZERREZE/Gauge parts list(58450)-D/58750J-D)

ElLdT
i | T wmF | BHF | EM
Needle R
Needle Feed Dog Feed Dog | Presser Foot
Clamp Needle Plate o3 B A ol
gauge(mm) Assernly (-oo3) (-omb) ssembly
1/8(3.2) 1293403300
5/32(4.0) 1293402200
3/16(4.8) 1293402700
11734002(L)
1/4(6.4) 11734003() 12915004 12914001 1291600200
3/8(9.5) 1293400200
5/16(7.9) 1293400400
1/2012.7) 1293403600
5/8(15.9) 1293403700
7/8(22.2) 1293402800
1(25.4) 1293403800
1-1/4(31.8) 1293403900
1-13/16(46) 1293404000
1-1/2(38.1) 1293404100
1-5/8(41.3) 1293404200
1-7/8(47.6) 1293404300

53




FHZEF BB/ Gauge parts list(58420J-E)

/_ ~
Pk s . B
HiE | H T | g |
Needle Presser
Needle Needle Feed Dog | Feed Dog
auge(mm)|  Plate Clamp (-oo3) (-oo5) root
J Assemly Assembly
1/8(3.2) 12915306 1293404400
5/32(4.0) 12915310 1293404500
3/16(4.8) 2915307 1293402600
1/4(6.4) 2915206 1291530100 | 12914301 | 12914314 | 1291632500
3/8(9.5) 2915308 1293404700
5/16(7.9) 2915309 1293404800
1/2(12.7) 2915312 1293405000
5/8(15.9) 2915314 1293405100
3/4(19) 2915315 1293406500
7/8(22.2) 2915316 1293405200
1(25.4) 12915317 1293405300
7B ZEARRNZE/Gauge parts list(58720J-F)
/_ ~
Pk s . B
HiE | 4 T | g | o
Needle Presser
Needle Needle Feed Dog | Feed Dog
auge(mm)|  Plate Clamp (-oo3) (-oo5) root
J Assemly Assembly
1/8(3.2) 12915306 1293404400
5/32(4.0) 12915310 1293404500
3/16(4.8) 2915307 1293402600
1/4(6.4) 2915206 1291530100 | 12914301 | 12914314 | 1291632500
3/8(9.5) 2915308 1293404700
5/16(7.9) 2915309 1293404800
1/2(12.7) 2915312 1293405000
5/8(15.9) 29 5314 1293405100
3/4(19) 915315 1293406400
eru?EK{fFHHfHH%/Gauge parts list(58450J-E/58750J-E)
PSS s . JEB
HiE | 4 T | EnF | o
Needle Presser
Needle Needle Feed Dog | Feed Dog
auge(mm)|  Plate Clamp (-oo3) (-oo5) root
J Assemly Assembly
1/8(3.2) 12915306 1293405500
5/32(4.0) 12915310 1293405600
3/16(4.8) 12915307 1293405700
117340021
1/4(6.4) 12915206 T7732003R 12914301 12914314 1291632500
3/8(9.5) 12915308 1293405800
5/16(7.9) 12915309 1293405900
1/2(12.7) 12915312 1293406100
5/8(15.9) 12915314 1293406200
3/4(19) 12915315 1293406300

54



N gz )

Leading in global sales

400-8876-858
www.chinajack.com

g+ You

JACK SEWING MACHINE CO.,LTD.

2017412814 Edition:December, 2017

NSRRI BIRAE]
HnIaaMNmIUIRIZEE1SS

Fi, i :0086-576-88177788 88177789
& B :0086-576-88177758

FRinERS : Q/TK007-2017
BHINBEY , BABTERM , LS

JACK SEWING MACHINE CO.,LTD.

No. 15 Airport SouthRoad, Jiaojiang District, Taizhou, Zhejiang, PRC
TEL: 0086-576-88177782 88177767 ack.com
FAX: 0086-576-88177787 www.chinajack.com

Standard code of the products:Q/TK 007-2017
You will be not informed if the file has been revised. Please set sample as standard.



